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How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ8020SD-Y5DF-8, Y6DF-8.
The items from No.1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside

diameter X Width.

Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.g.3150023) which you require so that we can deliver the correct Parts to you.
Y¢ When the Part No.is “0063538" , please place an order for the part by showing “0063538"
or “63538" .
%  When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.
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MISCELLANEOUS COVERS(1)
)

HIX—BEFR(T)

1

Ref.No Parts No. Description m A Amt. Req
1 2100006 Cloth Plate JOAFL—k 1
2 2150735 Cloth Plate(Lower) JAOX7L—MTF) 1
3 2100014 Rubber Cushion AR~ MT)IEXE 1
4 001123 Washer Tyiy 3
5 000644 Spring Washer ATV T I o% 3
6 110045 Screw(M4-0.7 X 12) kxy 3
7 2100011 Cloth Plate Eccentric Bushing IF¥tryrvia 1
8 160001 Screw(M4-0.7 X 4) xRy 1
9 2100012 Collar(4 x 9 x 6mm) Hh>— 1

10 003637 Screw(1/8-44 x 2.5) Fxy 1
11 2150326 Cloth Plate Latch, C. Set BRI L /8—(18) 1
12 110073 Screw(M4-0.7 X 5) Exy 2
13 100001 Lock Nut Ovo+vhk 1
14 110031 Stop Screw(M4-0.7 X 12) ARy RRY 1
15 0020004 Oil Cap FAIFvrv S 1
16 0020005 O-ring(P28) ovyy 1
17 2150287 Top Cover EHR— 1
18 110016 Screw(M4-0.7 X 15) Iy 6
19 2150026 Top Cover Gasket ERANR—NRyF> 1
20 2100864 Oil Reservoir Gasket MET/ICyFY 1
21 2151054 Oil Reservoir piis-don 1
22 006816 Screw(1/4-24 X 8) Ry 4
23 0032879 OilReservoirRubberCushion(Black-colored) Bk T A (RfB) 3
24 0033627 QilReservoirRubberCushion(Green-colored) B5iR T L (&) 1
25

26 2100875 Oil Reservoir Positioning Bar T EES 4
27 300004 Washer Ty 4
28 120017 Screw(M5-0.8 x 15) = 6
29 0020137 Drain Hole Seal A 1
30 005075 Drain Hole Screw(3/8-24 X 8) HRERY 1
31

32 2151056 Wind Guide Plate BZEANR 1
33 110013 Screw(M4-0.7 X 8) fl=% 2
34 300043 Washer AR 2
35 6209401 Serial Number Plate BEIL—K 1
36 000726 Rivet IEA8R 2
37 2150327 Cloth Plate Latch Holder BEIL/X—5& 1
38 2150328 Cloth Plate Latch BEEE L /\— 1
39 2150329 Cloth Plate lLatch Spring AL /N—x 1
40 170067 Screw(M5-0.8 X 6) xRy 1
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MISCELLANEOUS COVERS(2)
-

HIR—BEH&R(2)

2

RefNo Parts No. Description m A Amt. Req
1 2150286 Side Cover I A /N— 1
2 110013 Screw(M4-0.7 X 8) xRy 6
3
4 2150018 Eye Guard Holder A H—RIR 1
5 170032 Screw(M4-0.7 x 5) xy 1
6 000010 Conical Spring Washer m/Xx7 v+ 2

7 12150125 Eye Guard FAH—-NF 1
8 110076 Screw(M3-0.5 X 6) xy 2
] 000444 Washer A 2

10 2150023 Needle Bar Oil Defender trEREs 1
11 110012 Screw(M4-0.7 X 5) il =) 2
12 2150024 Needle Bar Qil Seal, C. Set > —IL(1R) 1
13 190015 Screw(M14-2 x 6) =% 2
14 2150733 Logo Plate Ad~Y—7#& 1
15 110106 Screw(M4-0.7 X 8) jI=7) 2
16

17

18

19 2100538 Front Cover Latch Spring HIEF AN—F v FIIREK 1

20 0024446 Front Cover Hook MEEAN—Tv T 1

21 001203 Screw(9/64-40 x 4.5) =S 1

22 0020016 Front Cover Hinge Pin BB AN—EYIEY 1

23 003637 Screw(1/8-44 X 2.5) jl=8% 2

24 2150734 Front Cover(Right) R lAC 1

25 0024095 Front Cover Hinge Spring HIRF /=Y IR 1

26 2151055 Front Cover Hinge R VAC Y 1

27 2100534 Chip Guard(Openable) YIEE R 1

28 110003 Screw(M3.5-0.6 X 6) xRy 2

29

30 @ ————- Threading Chart(See the Table) FBUR(TRSR) 1

31 2100856 Front Cover Latch M+ HN—SvF 1

32 110054 Screw(M3-0.5 x 35) xRy 2

33 2150028 Needle Bar Qil Seal #ES—IL 1

34 2150029 Needle Bar Oil Seal Long g —ILY T 1

Parts No.

Models Threading Chart

AZ8000SD-8 390608
AZ8003SD-8 390608
AZ8016SD-8 390608
AZ8016SD-61 390608
AZ8020SD-8 390663
AZ8025SD-8 390663
AZ8120SD-8 390663
AZ81255D-8 390663
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MISCELLANEOUS COVERS(3)
"

HX—E&(3)

3

RefNo Parts No. Description m A Amt. Req
1 2100035 Feed Mechanism Cover %Y EHIRN— 1
2 2100921 Feed Mechanism Cover Gasket EY EANR—IyF 1
3 110048 Screw(M4-0.7 X 10) = 5
4 2100047 Rubber Cushion - BBXEE(P) 1
5 2110027 O-ring(P52) ouxy 1
6 2110026 Ball Bearing Holder RF7YVTRI 1
7 110013 Screw(M4-0.7 x 8) kxs 7
8 2100318 Fan Cover JF7 2RI~ 1
9 110012 Screw(M4-0.7 X 5) Exy 2

10 150004 Screw(M4-0.7 X 6) LRy 1
11 2100961 Seal Plug E 2
12 2150022 Pushbutton A=V, 15 1
13 2100861 Oil Seal FAN—IL 1
4 0033024 Retaining Ring AP 2
15 0068517 Pushbutton Spring AN S AT S 1
16 330008 Seal Plug e 1
17 330000 Seal Plug B 1
18 2150017 Fabric Guide Plate MENIR 1
19 110064 Screw(M4-0.7 x 8) =8 2
20 2100918 Tail Cover Gasket BHN—NRyFY 1
21 2100037 Tail Cover BHhIN— 1
22

23 2100873 Ball Bearing Housing INTIVY 1
24 2100874 Ball Bearing Housing Gasket NGV TRy F 1
25 130003 Screw(M4-0.7 X 7.3) Ry 3
26 2150069 Seal Plug B 1
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MISCELLANEOUS THREAD EYELETS

RefNo Parts No. Description m B Amt. Req
1 2160122 Thread Guide Plate RERR 1
2 110013 Screw(M4-0.7 X 8) xRy 2
3 0024084 Thread Tension Spring Cap HREFINRF v v (L) 4
4 0024083 Tension Spring Bushing HRAFF v MEYIEX 4
5 0024157 Lower Looper Thread Tension Spring TIL—/CREF/NR 1
6 0020118 Thread Tension Spring Retainer RAFNRFr v I(T) 4
7 000178 Felt bk 4
8 0031111 Tension Disc HEETFM 8
9 000177 Felt 7zl 4

10 190016 Tension Post(Short) RETFEG) 4
11 0032962 Tension Disc Eyelet RAFERE 3
12 0032952 Upper Looper Thread Tension Spring EJL—/VRBF/CFR 1
13 0030255 Needle Thread Tension Spring HARBEF/NR 1
14 0024156 Needle Thread Tension Spring FARFFINR 1
15 2150116 Tension Disc Eyelet for Needle Thread #5325 F&RE 1
16 2150030 Oil Container SP&>Y 1
17 2150031 Qil Container Plug Bl 1
18 310105 Felt SP7zlLk 1
19 2150032 Felt Holder SP7x/LNBRT 1
20 110013 Screw(M4-0.7 x 8) kExry 1
21 2150124 Needle Thread Eyelet Holder EREEAIR 1
22 110001 Screw(M4-0.7 X 5.4) Exy 4
23 2150115 Needle Thread Eyelet(Right) tRE(R) 1
24 006035 Screw(9/64-40 x 7) Exy 1
25 000644 Spring Washer ATV T Ty % 2
26 000322 Nut Fuk 1
27 2150114 Needle Thread Eyelet(Left) HRE () 1
28 2150283 Needle Thread Pull-off Ry 1
29 110064 Screw(M4-0.7 X 7.5) Ry 1
30 000653 Knock Pin Sy oy 1
31 2150106 Thread Retainer Plate Support INRFAR 1
32 2150107 Thread Retainer Plate NBEFI 1
33 2150108 Thread Retainer Spring NRFIM/AR 1
34 170060 Screw(M2.5-045 X 4) kxry 1
35 2150485 Looper Crank Cover W—IRO ST HhIN— 1
36 110009 Screw(M4-0.7 X 8) xRy 2
37 0093303 Looper Driving Shaft Oil Seal W—REAr I —IL 1
38 2100229 Spacer(Rubber) AR~ 1
39 2150425 Looper Thread Eyelet(l_eft) JW—IKREB () 1
40 130020 Screw(M4-0.7 X 8.3) =37 1
41 2150481 Lower Looper Thread Eyelet TIL—/CRE 1
42 000014 Washer A 2
43 110036 Screw(M3-0.5 X 6.5) =87 1
44 2150482 Spacer AR—1f 1
45 2150422 Upper Looper Thread Eyelet LI —iE 1
46 110026 Screw(M3-0.5 x 6} 1287 1
47 2150479 Looper Holder Auxiliary Cover W—IREREBY 1 /X— 1
48 110085 Screw(M3-05 x 4.5) xRy 2
49 0022215 Looper Thread Pipe PN CVAG VA 2
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MISCELLANEOUS CRANKSHAFT & BUSHINGS

TRy vaBERE D

Ref.No Parts No. Description m 4 Amt. Req
1 2150738 Machine Pulley o7 1
2 160007 Screw(M6-1 X 6) Ry 6
3 2150461 Oil Cooling Fan BRI 7Y 1
4 160001 Screw{M4-0.7 x 4) Ry 5
5 2110184 Wave Washer BRIy v 1
6 2110183 Mechanical Oil Shield eIy 1
7 3100131 Crankshaft Ball Bearing (Right) R—LRFUDT@E) i
8 3100129 Bearing Adapter NPV T%T 1
9 2150096 Oil Pump Driving Worm UA—LI 1

10 2150038 Crankshaft Bushing vy 1
11 2150712 Crankshaft IV v TN 1
12 2150209 Pin SHEFIRE > 1
13

14 160027 Screw(M3-0.5 X 3) ERY 5
15 2100872 Crankshaft Ball Bearing(Left) IR—=ILRT Y (k) 1
16 2150187 Crankshaft Bushing , INTyya 1
17 2100105 UpperKnifeDrivingShaftBushing(Right) LEXX&E7 v ¥ 2.(h) 1
18 2150043 Upper Knife - Feed Bar Driving Shaft Bushing - A X8 - U7 v o 2
19 2100117 Upper Knife Driving Shaft Oil Seal EXZ@ACIN—IL 1
20 2150049 NeedleBar Driving ShaftBushing (Right) HEISIEM Ty ) 1
21 2150048 Needle Bar Driving Shaft Bushing(Left) #5787y ¥ 2 (k) 1
22 003636 Cap Screw(5/16-32 x 3.5) BExRY 1
23 000526 Gasket A 1
24

25 310109 Oil Wick AR 1
26

27 2150046 UpperLooperDrivingShaftBushing(Front) _EJ/L—/ 817 2 = (81) 1
28 2150047 UpperLooperDrivingShaftBushing(Rear) _EJL—/X87 w > 2 () 1
29 2100272 Looper Driving Shaft Qil Seal N—IREA I —IU 1
30 2150044 LowerLooperDrivingShaftBushing(Front) TJL—/X@1 7w 3 2 (8l) 1
31 2150045 LowerLooperDrivingShaftBushing(Rear) TIL—/X87 v > 2 () 1
32 2150042 Feed Bar Driving Shaft Bushing(Left) #&U#7 v > 1(f) 1
33 2150069 Seal Plug B 1
34 2100098 Control Lever Shaft Bushing XUBRESLNA—8#Tv>a 1
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NEEDLE BAR DRIVING MECHANISM
- - -

SRR

6

Ref.No Parts No. Description m A Amt. Req
1 2150105 Needle Bar Driving Connecting Rod  #&EOwv R 1
2 120049 Screw(M4-0.7 X 16) Exy 2
3 2100144 Needle Bar Driving Connecting Rod Pin #HEs oY 1
4 160002 Screw(M4-0.7 x 5) Exy 1
5 2100899 Needle Bar Driving Lever HiEY S v 1
6 120006 Screw(M6-1 X 12) Exy 1

7 2100137 Collar(12 x 20 x 10mm) H5— B 1
8 160003 Screw(M5-0.8 x 5) Exy 2
9 2150054 Needle Bar Crank Arm, C. Set gHiEv > v(18) 1

10 2150053 Needle Bar Driving Shaft HEI VU 1
11 2100136 Needle Bar Crank Arm tHEISVY 1
12 300008 Washer Ao 1
13 140003 Screw(M6-1 X 18) kxy 1
14 2100138 Needle Bar Connecting Link HE>y 1
15 2100176 Needle Bar Connecting Link Pin HEYYIEY 2
16 310089 Qil Wick SHE 2
17 2150051 Needle Bar Connecting Bracket Fagra s 1
18 110006 Screw(M3.5-0.6 x 10) xRy 1
19 160016 Screw(M4-0.7 X 4.5) il 2
20 2150498 Needle Bar & Needle Bar Bushing, C.Set &t - #t#7 v > 2 (1) 1
21 2159106 Needle Clamp(Y) #HiEX 1
22 @ == Needle(System : DC X 1) # 2
23 0013800 Screw(1/8-44 x 25) kxy 2
24 2150057 Stitch Plate Support Stay, C. Set SHRE A X T (1) 1
25 2150058 Stitch Plate Support Stay #HIREfF BT 1
26 000035 Roll Pin O—JLE> 1
27 110009 Screw(M4-0.7 x 8) JI2=87) 6
28 2100502 Stitch Plate Support(Rear) FHREX A () 1
29 110001 Screw(M4-0.7 X 54) jl= S 1
30-1 2158043 Stitch Plate(Y5) £k 1
30-2 2158044 Stitch Plate(Y6) ik 1
31 005345 Screw(11/64-40 x 8.3) Ry 2
32 2100145 Stitch Plate Support(Front) #HREX A& (B1) 1
33 110011 Screw(M5-0.8 x 10) Ry 2
34 0032604 Rubber Cushion A BE 1
35 2159206 Needle Guard(Front) #HZ(ah) 1
36 110002 Screw(M3-0.5 X 5) ERY 1
37 2150035 HR Unit, Complete Set HR %518 (18) 1
38 3100370 Tube Joint NG @ws =2 1
39 2100152 Oil Tube(70mm) ¥m/ -1 7(70mm) 1
40 310005 Oil Wick SHR 1
41 2100533 HR Felt Holder HRZ =L b5 1
42 310001 HR Felt HRZ zJ/L b 1
43 2100535 HR Felt Holder Bracket, C. Set HREXf$ & (f8) 1
44 2100536 HR Felt Holder Bracket HREfI& 1
45 000393 Rolt Pin a—-iLEy 1
46 110013 Screw(M4-0.7 X 8) xY 1
47 320008 Fitting Stud(Short) BEHFIRNIL M EE) 1
48 000567 Seal Ny F 1
49 2150150 HR Unit Bracket HR&EB& 1
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KNIFE DRIVING MECHANISM
o

X A8E

7

RefNo Parts No. Description m 4 Amt. Req
1 2150428 Upper Knife Driving Connecting Rod EXXOw K 1
2 120049 Screw(M4-0.7 X 16) xRy 2
3 2100173 Driving Lever Pin EXREBE Y 1
4 160002 Screw(M4-0.7 X 5) Exy 1
5 2100162 Upper Knife Driving Lever X Xk 1
6 120006 Screw(M6-1 X 12) IR 1
7 2100161 Collar(10 x 19 X 9mm) ho— 1
8 160003 Screw(M5-0.8 x b5) =87 2
9 2150060 Upper Knife Driving Shaft LEAREH 1

10 2100165 Upper Knife Holder Positioner EAXRNSTEY 1
11 2100164 Upper Knife Holder(Flat Type) EXZARILE () 1
12 110035 Screw(M4-0.7 X 10) Exy 1
13 0020496 Upper Knife(Flat Type) EXZ 1
14 000532 Washer vy 1
15 110004 Screw(M3-0.6 x 8) xRy 1
16 3500014 Seal Plug o 1
17 2150020 Lower Knife Holder Spring Stop TARINREZT 1
18 110012 Screw(M4-0.7 X 5) IExY 3
19 2100174 Cloth Plate Rubber Cushion BEI A 1
20 2150019 Front Cover BT/ /X— 1
21 110001 Screw(M4-0.7 X 5.4) JI=87 2
22 180040 Cloth Plate Spring Pin NRRZTEY 1
23 2150021 Lower Knife Holder Locking Plate TARAEY kX 1
24 0032919 Lower Knife Holder Spring TARIRER 1
25 2100166 Lower Knife Holder TAREB 1
26 110046 Screw(M5-0.8 X 12) xRy 1
27 000688 Guide Pin H1rREY 1
28 2100167 Lower Knife TARX 1
29 2100168 Lower Knife Clamp TART 1
30 140014 Screw(M4-0.7 x 8) xRy 1
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PRESSER FOOT MECHANISM
C

IR

8

Ref.No Parts No. Description m A Amt. Req
1 190088 Adjusting Screw(M10-0.75 x 30) REIRY 1
2 100073 Lock Nut Ay o7+ vhk 1
3 2150149 Presser Spring HIRx 1
4 2150159 Presser Bar mIe 1
5 2100580 Presser Arm Positioning Guide Pin AIpEnE Y 1
6 340061 Pin (¥ 1
7 2150156 Presser Arm Stop BB hwv/ 1
8 110012 Screw(M4-0.7 x 5) Exy 1
9 2150155 Presser Foot Release Lever FBET 1

10 2152027 Presser Foot Release Lever Spring FHETIR 1
11 170045 Screw(M4-0.7 X 5) ExrY 1
12 180001 Screw(M4-0.7 X 4.5) JANZS:: = S 1
13 2150143 Presser Foot Lifter Lever BIHET LN~ 1
14

15 170065 Screw(M8-1.25 x 10) xRy 1
16 2150142 Presser Foot Lifter Lever Stop et Tl YA & SUAN 1
17 120010 Screw(M6-1 X 10) =Ry 1
18 2150144 Presser Foot Lifter Lever Link HITBTLIIS=) >y 1
19 2100518 Presser Foot Shaft Collar HIeh>— 1
20 120017 Screw(M5b-0.8 X 15) Exy 1
21 2100192 Intermediate Lever HIghL /X— 1
22 110065 Stop Screw(M4-0.7 X 12) Abhw IRy 1
23 100001 Lock Nut ayo+wv bk 1
24 2150139 Presser Foot Lifter Lever Spring BWIHBIL/IR—IRx% 1
25 2100099 Presser Foot Shaft Bushing HI#Tvy>a 1
26 160007 Screw(M86-1 x 6) i3 1
27 2150729 Presser Arm, Complete Set TR () 1
28 2100189 Presser Foot Shaft H 1
29 2150730 Presser Arm Hhe 1
30 2100199 Presser Arm Hinge Pin Bt >rIyEy 1
31 160001 Screw(M4-0.7 X 4) xRy 1
32-1 2157057 Presser Foot, C. Set(Y5) T (#H) 1
32-2 2157058 Presser Foot, C. Set(Y6) T (4H) 1
33 2157000 Presser Foot Hinge Breyy 1
34 110004 Screw(M35-0.6 X 8) Exy 1
35 2157040 Presser Foot Half-stay FEEH 1
36 110050 Screw(M3.5-0.6 X 4.5) xRy 1
37 2157020 Presser Foot(Lower) HI(T) 1
38 0034535 Thread Chain Guide EBACR 1
39 004237 Screw(3/32-56 X 2.6) jl= 1
40-1 2157205 Presser Foot Stitch Tongue(Y5) IS 1
40-2 2157206 Presser Foot Stitch Tongue(Y6) m 1
41 2107643 Finger Guard T4V HA—R 1
42 000444 Washer A 1
43 005036 Screw(1/8-44 X 5.6) xRy 1
44 0020271 Thread Chain Cutting Knife FrAvhvy 1
45 004097 Screw(3/32-56 x 4.2) =84 1
46 2150158 Presser Bar, C. Set TR (fH) 1
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UPPER LOOPER DRIVING MECHANISM
]

I — IR

9

Ref.No Parts No. Description m % Amt. Req
1 2100900 Looper Driving Lever Connecting Rod JL—/X1w K 1
2 120049 Screw(M4-0.7 X 16) ERY 5
3 2100088 Connecting Rod Swing-proof kL 1EX 2
4 2150225 Upper Looper Driving Lever LIL—s e 1
5 120006 Screw(M6-1 x 12) Exy 1
6 2150070 Looper Driving Shaft IL—/ e 1
7 2160051 Driving Shaft Thrust Ring AZANYVT 1
8 2150075 Driving Shaft Thrust Ring AZANIT 1
9 2150133 Collar Hho— 1

10

11 2150130 Upper Looper Thread Pull-off EIlL—ikig) 1
12 110009 Screw{M4-0.7 x 8) By 1
13 2150530 Upper Looper Bar Crank Arm, C. Set _EJIL—/X7 5> 7 (#) 1
14 6200114 Upper Looper Bar Guide Bushing IW—IRERAZ )L 1
15 2100227 Upper Looper Bar Guide Cover JL—ICERE 1
16 130001 Screw(M2.5-045 X 6) Exy 1
17 110071 Screw(M2.5-045 X 6) =8 1
18 2150531 Upper Looper Bar Guide, Complete Set )L — /S (fH) 1
19 2100221 Upper Looper Bar Crank Arm EN—=OS520 1
20 300008 Washer Ty 1
21 140004 Screw(M6-1 X 16) Exry 1
22 2150178 Upper Looper Bar Crank Arm Pin EIL—ROZvoEY 1
23 160002 Screw(M4-0.7 x 5) IR 1
24 310089 Oil Wick PP 1
25 2150080 Upper Looper Bar JL—IREE 1
26 000629 Seal Plug B 1
27 2150458 Upper Looper Bar Guide JL—IRER 1
28 310065 Qiling Felt )bk 1
29 2109323 Upper Looper(for Needle Size #9~14) EIL—/X(EHFF#9~14H) 1
30 210009 Screw(1/8-44 x 3.2) xRy 1
31 2150430 Standard Pin HELY 1
32 120013 Screw(M6-1 x 15) Exy 2
33 2100854 UpperLooperSupplementary ThreadEyelet )L —/ SHiBIRE 1
34 2100851 Lower Looper Thread Pull-off TIL—1CRIgY 1
35 000014 Washer Ty 1
36 110002 Screw(M3-05 x 5) xRy 1
37 2150532 Upper Looper Bar, C. Set JL—J B (4H) 1
38 2153053 Upper Looper Bar Guide Qil Seal AL —=)b 1
39 2150732 Sponge AW —IVARY T 1
40 2150477 Collar(10 x 16 X 6mm) Hho— 1
41 003657 Screw(M4-0.7 X 3) ExRY 1
42 110001 Screw(M4-0.7 X 54) xRy 1
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LOWER LOOPER DRIVING MECHANISM
-

TIL— /%

10

Ref.No Parts No. Description m 4 Amt. Req
1 2100215 Looper Driving Lever Connecting Rod JL—/XOw R 1
2 120049 Screw(M4-0.7 X 16) xRy 4
3 2100088 Connecting Rod Swing-proof wRLIEX 1
4 2150226 Lower Looper Driving Lever T —/ ek 1
5 120006 Screw(M6-1 x 12) bRy 1
6 2100902 Driving Shaft Thrust Ring AZANTL—b 1
7 2100161 Collar(10 X 19 X 9mm) Ho— 1
8 160003 Screw(M5-0.8 X b) xR 3
9 2100219 Looper Driving Shaft Jb— /X 1

10 2150570 Lower Looper Holder Arm TI—IKE 1
11 300008 Washer Ty 1
12 140002 Screw(M6-1 X 14) Exy 1
13 2150572 Thread Pull-off TIL—IERiEY 1
14 110009 Screw(M4-0.7 X 8) Exy 1
15 2109347 Lower Looper TIL—NR 1
16 2159207 Needle Guard(Rear) =T (8) 1
17 110036 Screw(M3-0.5 X 6.5) xRy 1
18 180014 Screwed Pin(M3-05 X 4.5) Erxy 1
19 300106 Conical Spring Washer mXx Ty vy 1
20 180004 Screw(M4-0.7 X 10.8) Exy 1
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FEED DRIVING CONTROL MECHANISM
-

B Y TS

11

Ref.No Parts No. Description m A Amt. Req
1 2150064 Main Feed Bar Lever #BrY) LIK— 1
2 120006 Screw(M6-1 x 12) Exy 4
3 2100251 Main Feed Bar Lever Pin #BEY LI~ 1
4 300000 Washer AR 3
5 100002 Nut Fwv bk 1
6 000669 Washer AR 2
7 2150075 Thrust Plate AZANTL—F 1
8 0095027 Retaining Ring Ay FUry 1
9 2100248 Main Feed Bar Connection BxEYYVY 1

10 2100249 Connection Bushing BRYYY I Tva 1
11 140001 Screw(M5-0.5 X 12) S 1
12 2100266 Feed Bar, Complete Set AEY & (1) 1
13 2100242 Main Feed Bar BxU& 1
14 2100241 Differential Feed Bar kY & 1
15 2100243 Differential Feed Bar Connection piEUU>vo 1
16 2100244 Connection Bushing M®UUY I Ty oa 1
17 140000 Screw(M5-05 X 15.5) kxy 1
18 2150065 Feed Bar Driving Shaft i’ Eh 1
19 2150066 Feed Bar Driving Shaft Lever %) e 1
20 2100288 Connecting Rod Pin EUOy REY 1
21 160007 Screw(M6-1 X 6) Exy 1
22 2100671 Differential Rocker, Complete Set Bk Y B ckE) 1
23 2100672 Differential Rocker XY e 1
24 2100673 Differential Regulating Slider AZ71Y 1
25 2100674 Differential Regulating Slider Cap ASA15TE 1
26 110033 Screw(M3-0.5 X 6) kxy 2
27 2100269 Differential Lever(Right), C. Set EZEL/N—(H)({R) 1
28 2100252 Slider Link ARSATID 1
29 0068202 Retaining Ring AbvT7Uvo 1
30 2100253 Slider Link Pin ASATI oY 1
31 2100262 Differential Lever(Right) =L I/IN—(H) 1
32 2100267 Coliar(10 x 17 X 8mm) ho— 1
33 160001 Screw(M4-0.7 x 4) IExy 2
34 000680 Spring Pin A7V Ty 1
35 2100256 Differential Lever Spring =L I/IN—/NR 1
36 0020538 O-ring(P7) oy 1
37 2100263 Differential Lever(Left) =81 /\—(k) 1
38 000528 Washer WAV 1
39 000561 Conical Spring Washer BRIy 2y 1
40 100000 Adjusting Nut HEIF v b 1
41 190001 Adjusting Screw(M6-1x11.5,M45-05x4) SAfix 1
42 2100271 Differential Feed Graduation =Y Bk 1
43 110016 Screw(M4-0.7 X 15) =7 2
44 0020350 Differential Lever Stop = L IN—X kv 2
45 110017 Screw(M5-0.8 X 8) xRy 2
46 2100257 Adjusting Screw FIvRY 1
47 2100264 Adjusting Block FIv XY 1
48 2100259 Adjusting Block Spring T RGINR 1
49 0034293 Retaining Ring AbyFIUo 1
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FEED DRIVING MECHANISM
e

= EE

12

RefNo Parts No. Description m A& Amt. Req
1 2100865 Feed Bar Guide Support EUBAA RUR~ 1
2 110064 Screw(M4-0.7 X 8) xRy 4
3 110004 Screw(M3.5-0.6 x 8) Exy 6
4 2100866 Feed Bar Shield(Front) FYBT—ILED) 1
5 2100867 Feed Bar Shield(Rear) EUBY—ILER) 1
6 2100869 Feed Bar Shield Guide EUBY—ILAAR 1
7 2100870 Feed Bar Guide EUBAAR 2
8 2100868 Feed Bar Shield(Upper) EUBY—IL(LE) 1
9 2150063 Feed Bar Guide Bushing RUBHIRTyva 1

10 160007 Screw(M6-1 x 6) Exy 1
11 2150290 Feed Bar Block(Rear) Shaft B (£2) B 1
12 120027 Screw(M4-0.7 x 25) xRy 1
13 2100283 Feed Bar Block(Rear) AB(%) 1
14 2150289 Feed Bar Block(Rear) Lid ARRE 1
15 130002 Screw(M3-05 X 6) Ry 1
16 2100280 Feed Bar Block(Front) FAE(al) 1
17 2100284 Eccentric Pin Holder EUIFtYEVRGE 1
18 0020401 Feed Dog Eccentric Pin BUIHtEVEY 1
19 2100277 Feed Dog Eccentric EIIFEY 1
20 2100278 Roller Bearing Z—RIRFYT 1
21 2100275 Feed Dog Driving Connecting Rod wUOw R 1
22 2100276 Feed Dog Regulating Eccentric RURHTFEY 1
23 180002 Screw(M3-05 X 4) xRy 2
24 110070 Screw(M3-0.5 X 6.3) xRy 1
25 2100289 Feed Dog Regulating Plate Spring EUREMBTL—Rx 1
26 0023473 Feed Dog Regulating Plate EUBRSMZL—b 1
27 2100279 Feed Dog Regulating Gear eV 1
28 180003 Screw(M5-0.8 x 8) xy 1
29 160003 Screw(M5-0.8 x 5) ExY 3
30-1 2109005 Differential Feed Dog(X4, X5, Y5) Bk 1
30-2 2109009 Differential Feed Dog(Y8) Rl 1
31 2109006 Main Feed Dog #xY 1
32 2109067 Auxiliary Feed Dog IR 1
33 110026 Screw(M3-0.5 x 6) xRy 1
34 2150067 Connecting Rod Cover EUOy RANR— 1
35 130003 Screw(M4-0.7 X 7.3) Exy 2
36 2150291 Collar(7 x 15 x 10mm) ho— 1
37 160001 Screw(M4-0.7 X 25) kExy 1
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LUBRICATING MECHANISM
C |

e

13

Ref.No Parts No. Description m B Amt. Req
1 2150196 Oil Pump, Complete Set A )] 1
2 2150104 Worm Wheel DA —LIRA—Jb 1
3 160001 Screw(M4-0.7 X 4) 187 4
4 120049 Screw(M4-0.7 X 16) Exy 2
5 320009 Oil Tube Fitting Stud(Long) (M6-1) ETTES NG 1
6 000567 Seal Ny F> 1
7 2150723 Oil Tube, Complete Set 163/ 7 (#R) 1
8 3100370 Oil Tube Fitting One Way End FOE#RF 6
9 0031831 Oil Tube Clamp RBRE 9

10 2150724 Oil Tube(4.6 X 64 X 220mm) oA v 1
11 320008 Qil Tube Fitting Stud(M6-1) EFRIL ~ 5
12 2150722 Suction Tube, C. Set A/ 7 (4E) 1
13 3100371 Oil Tube Fitting Two Way WOERF 1
14 2110261 Qil Tube(4.6 X 64 X 15mm) Bm/r 7 1
15 2100957 Oil Filter R 1
16 2150725 Suction Pipe(Upper), C. Set A 7 (L) HE) 1
17 2150726 Suction Tube(4 x 6 X 180mm) WAL S 1
18 2100928 Suction Tube(2.5 X 4 X 60mm) WAINA T 1
19 2100929 Suction Pipe(Upper) ®A/ A (L) 1
20 310073 Felt 7x)Lbk 1
21 2150202 Oil Tube, Complete Set /-1 7 (58) 1
22 2150207 Oil Tube(4.6 x 6.4 x 320mm) ey AC v 1
23

24 2150710 Oil Pressure Regulating Valve, C. Set  SAEF(#8) 1
25 2150713 Oil Pressure Regulating Valve HER 2
26 0080503 Oil Pressure Regulating Ball FAER—ILF 1
27 0030748 Guide Pin H1REY 1
28 2150102 Spring AES 1
29 006861 Adjusting Screw(1/4-40 x 5) SR 1
30 000419 Nut > bk 1
31 2150325 Oil Filter Cap AANT NI Fvrv T 1
32 110045 Screw(M4-0.7 X 12) IR 3
33 3100061 O-ring(P42) ouvy 1
34 3100345 Oil Filter AANT 1LY 1
35 3100329 Filter Housing AT 1 LI BRF 1
36

37 2150056 Oil Pipe FAALIWIRAT 1
38

39 2100896 Oil Pipe, C. Set A I 7 (#8) 1
40 2100895 Oil Pipe Fd1IWIRAT 1
4] 000456 Seal Plug B 1
42 310090 Oil Wick SHS 1
43 2100032 Oil Sight Gauge AANT—Y 1
44 0020538 O-ring(P7) ouxvy 1
45 110053 Screw(M6-1 X 8) xRy 1
46 320012 Oil Tube Fitting Stud(1/4-40) EWFRI S 1
47 2150575 Suction Tube, C. Set oA/ S 7 (#E) 1
48 2150576 Oil Tube(4.6 X 6.4 X 15mm) S NAC 1
49 2150577 Felt )k 1
50 320017 Oil Tube Fitting Stud(M6-1) BEFRI & 1
51 160015 Screw(M6-1 X 6) ERY 1

AZ8000SD-8



14

UPPER KNIFE(Angled Type)

AZ8000SD-04-8

10 52 53& 16
) 5 A
Q/ 15
12 » P % 14
13

AZ8000SD-8



EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ8000SD-8 ExxkU047E7Lamse |4
.|

RefNo Parts No. Description m % Amt. Req
1 2100385 Upper Knife Holder EXZRILY (B) 1
2-1 0020491 Upper Knife EXZX 1
2-2 2150267 Upper Knife(AZ8120SD-8 only) EXX 1
3 2101435 Upper Knife Clamp EXZHT 1
4 2100354 Upper Knife Chip Guard TE®Ry 1
5 140012 Screw(M4-0.7 x 185) xRy 1
6 2100349 Upper Knife Clamp Plate LEXZBTZYS 1
7 2100353 Upper Knife Stop EXXZA v R 1
8 110038 Screw(M2.5-045 X 4.5) Exry 1
9 000665 Washer Ty 1

10 2157086 Presser Foot, Complete Set(04) I (18) 1
11 2157000 Presser Foot Hinge Breyy 1
12 110004 Screw(M3.5-0.6 X 8) xRy 1
13 2107030 Presser Foot(Lower) HI(T) 1
14 2107004 Presser Foot Stitch Tongue(04) I8 1
15 2107640 Finger Guard TV HA—R 1
16 005036 Screw(1/8-44 X 5.6) =8 3
17 2100050 Cloth Plate JO0X7L—k 1
18 2150739 Cloth Plate(Lower) 20OX7L—RTF) 1
19 2100052 Rubber Cushion JOX 7L —MT)EAE 1
20 2158040 Stitch Plate(O4) iR 1
21 2109000 Differential Feed Dog ALY 1
22 2109001 Main Feed Dog #’ixY 1
23 2101027 Blind-Hemming Guide, C. Set B3I EH (1) 1
24 2101026 Overhanging Guide Hinge, C. Set ER(H) 1
25 0034867 Hemming Positioner wESIERE A 1
26

27 000533 Washer Twiy 1
28 007006 Screw(9/64-40 x 4) Exy 1
29 2101021 Blind-Hemming Edge Guide, C. Set B3R A (1) 1
30 2101020 Blind-Hemming Edge Guide BEIERE 1
31 009624 Screw(1/8-44 x 5.3) Ji=87 1
32 0022445 Swing-out Lever ARAVTFINLIN— 1
33 004150 Screw(11/64-40 x 5.2) xRy 1
34 000172 Conical Spring Washer MIRR Ty v 1
35 000334 Nut vk 1
36 0022446 Overhanging Guide Hinge Stop ERA b v 1
37 001331 Screw(9/64-40 x 3.8) IERY 1
38 0022447 Swing-out Lever Holder AA VT T I MLIR—BTE 1
39 0022448 Swing-out Lever Stop &7 avi SWACY & D VAGEN
40 0022435 Edge Guide Positioning Pin EREELE Y 2

Ref. No 41 to 56

See the following page.
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EXCLUSIVE PARTS for UPPER KNIFE(Angled Type), AZ8000SD-8 AXARUVH7ET LERHBE

14

RefNo Parts No. Description m A Amt. Req
4] 0022436 Positioning Pin Holder Spring EHREEEVHITINE 2
42 001225 Screw(1/8-44 X 2.8) xRy 1
43 001196 Screw(1/8-44 x 6) kxy 3
44 2101022 Edge Guide Adjusting Holder #E5IHEMmE 1
45 004106 Screw(9/64-40 X 6.5) xRy 2
46 007619 Screw(9/64-40 x 6.3) =87 1
47 0022443 Adjusting Screw Guide Piece BEIRIHCR 1
48 006444 Adjusting Screw(1/8-44 x 12.9) EC i 1
49 0022444 Edge Guide Adjusting Holder Cover  #E5|AI&= 1
50 110047 Screw(M4-0.7 x 10) S 2
51 0060297 Pin v 1
52 2157040 Presser Foot Half-stay FEERH 1
53 110050 Screw(M3.5-0.6 X 4.5) xRy 1
b4 2109320 Upper Looper EIL—R 1
55 0024157 Needle Thread Tension Spring FHRFTF/IXR 1
56 0024156 l.ower Looper Thread Tension Spring TJ/L—/CRBETF/NFR 1

AZB8000SD-8
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AZ8000SD-M-8 EXCLUSIVE PARTS
o e

YTETFTLNERTS

15

Ref.No Parts No. Description m A Amt. Req
1 2157086 Presser Foot, Complete Set(04) I (#8) 1
2 2157000 Presser Foot Hinge Hreyy 1
3 110004 Screw(M3.5-0.6 X 8) IR 1
4 2107030 Presser Foot(Lower) HI(T) 1
5 2107004 Presser Foot Stitch Tongue(04) m 1
6 2107640 Finger Guard Z4YHA-R 1
7 005036 Screw(1/8-44 x 5.6) xRy 3
8 2108032 Stitch Plate(04) #Hik 1
9 2109000 Differential Feed Dog ALK 1

10 2109001 Main Feed Dog #BxEy 1
11 2101027 Blind-Hemming Guide, C. Set IR (A) 1
12 2101026 Overhanging Guide Hinge, C. Set EFR(HE) 1
13 0034867 Hemming Positioner #ES I IEERET 1
14

15 000533 Washer AR 1
16 007006 Screw(9/64-40 x 4) Ry 1
17 2101021 Blind-Hemming Edge Guide, C. Set %2 EHA () 1
18 2101020 Blind-Hemming Edge Guide - wEIERE 1
19 © 009624 Screw(1/8-44 x 5.3) xRy 1
20 0022445 Swing-out Lever AAVTTFIMLIR— 1
21 004150 Screw(11/64-40 X 5.2) xRy 1
22 000172 Conical Spring Washer MRy 2% 1
23 000334 Nut vk 1
24 0022446 Overhanging Guide Hinge Stop ERA v 1
25 001330 Screw(9/64-40 X 3.8) Ry 1
26 0022447 Swing-out Lever Holder RA T 77 NLIR—BftE 1
27 0022448 Swing-out Lever Stop AAVTTFTIRNLNRN—=Z by 1
28 0022435 Edge Guide Positioning Pin EHREELE 2
29 0022436 Positioning Pin Holder Spring EHEEEVRINR 2
30 001225 Screw(1/8-44 x 2.8) ERY 1
31 001196 Screw(1/8-44 x 6) xRy 3
32 2101022 Edge Guide Adjusting Holder wBEIREE 1
33 004106 Screw(9/64-40 X 6.5) xRy 2
34 007619 Screw(9/64-40 X 6.3) kxry 1
35 0022443 Adjusting Screw Guide Piece BEHIRIAAR 1
36 006444 Adjusting Screw(1/8-44 x 12.9) HERY 1
37 0022444 Edge Guide Adjusting Holder Cover #B3|5HEAZ 1
38 110047 Screw(M4-0.7 X 10) ERY 2
39 2109911 B3 Device, Complete Set B3 #&iE(R) 1
40 2101133 Back Tack Cutting Unit ZERE) ) B (1) 1

Ref. No 41 to 60

See the following page.
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AZ8000SD-M-8 EXCLUSIVE PARTS

Y7 EFTINERE

15

RefNo Parts No. Description m & Amt. Req
41 2101134 Thread Chain Cutting Knife Holder HEUSTE 1
42 0023184 Thread Chain Cutting Knife X 1
43 0023169 Thread Chain Cutting Knife Holder Spacer HE(dHAR—Y 1
44 003637 Screw(1/8-44 X 2.5) xRy 2
45 004205 Screw(11/64-40 x 18) xRy 1
46 0024308 Thread Chain Holder ZEFIRT 1
47-1 0023182 Thread Chain Holder Spring(Standard) ZEER#R /R (Z#) 1
47-2 0033711 Thread ChainHolder Stronger(with Stringer Pressure) ZEER#f T/ VR (/AR 3 W) 1
48 000361 Adjusting Nut TR T/NBH S Y b 2
49 000535 Washer Ty 1
50 110044 Screw(M3.5-0.6 x 14) xRy 1
51 2101048 Cloth Plate JORX7L—hk 1
52 2150739 Cloth Plate(Lower) JOX7L—T) 1
53 2100052 Rubber Cushion JORTL— N (T)EXE 1
54 0036905 Synchronizer Positioning Pin R arEy 1
55 110009 Screw(M4-0.7 X 8) Exr 1
56 0081848 Synchronizer Cushion RIvardyovay 1
57 0060297 Pin e 1
58 2157040 Presser Foot Half-stay FEER 1
59 110050 Screw(M3.5-0.6 X 4.5) Iz 1
60 2109320 Upper Looper FIL—X 1
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AZ8003SD-8 EXCLUSIVE PARTS y7EF NSRS 10
L

Ref.No Parts No. Description m % Amt. Req
1 2157050 Presser Foot, C. Set(04) HI{HR) 1
2 2157000 Presser Foot Hinge Breyy 1
3 110004 Screw(M3.5-0.6 x 8) [I= 87 1
4 2157020 Presser Foot(Lower) HI(T) 1
5 2157200 Presser Foot Stitch Tongue(04) I8 1
6 2107643 Finger Guard : TAYHA—R 1
7 000444 Washer Ty 1
8 005036 Screw(1/8-44 X 5.6) R 1
9 0034535 Thread Chain Guide EBEHA R 1

10 004237 Screw(3/32-56 X 2.6) Exy 1
11 2157040 Presser Foot Half-stay H¥EER 1
12 110050 Screw(M3.5-0.6 X 45) =87 1
13 2158041 Stitch Plate(04) iR 1
14 2109320 Upper Looper FIL—R 1

1

15 0060297 Pin e
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AZ8016SD-8 EXCLUSIVE PARTS H7EFINERER 17
|
RefNo Parts No. Description m A Amt. Req
1 2157187 Presser Foot, C. Set(02) BT #R) 1
2 2157000 Presser Foot Hinge RItyvy 1
3 110004 Screw(M3.5-0.6 X 8) xRy 1
4 2157040 Presser Foot Half-stay FEER 1
5 110050 Screw(M3.5-0.6 X 4.5) Wz 1
6 2107291 Presser Foot (Lower) BI(T) 1
7 0034535 Thread Chain Guide EBRAIR 1
8 004237 Screw(3/32-56 x 2.6) xRy 1
9 2157188 Presser Foot Stitch Tongue M 1
10 2107640 Finger Guard 74V AA—R 1
11 005036 Screw(1/8-44 X 56) xRy 1
12 2158039 Stitch Plate, C. Set(02) #HHR () 1
13 2158038 Stitch Plate(02) #HR 1
14 2108115 Stitch Plate Tongue gk 1
15 004182 Screw(3/32-56 x 2.5) xRy 1
16 2109320 Upper Looper =N 1
17 0060297 Pin ey 1
18 180002 Screw(M3-05 x 4) xRy 2
19 2159028 Differential Feed Dog BIX Y 1
20 2159029 Main Feed Dog il 1
21 2109019 Auxiliary Feed Dog hEY 1
22 2157185 Presser Foot, C. Set(02) FI(#8) 1
23 2157002 Presser Foot Hinge Hreyvy 1
24 0024505 Presser Foot(Lower) HI(T) 1
25 0024421 Presser Foot Hinge Spring BIEe>yINRx 1
26 004131 Screw(1/8-44 X 6) xRy 1
27 0022156 Thread Chain Guide EEAIR 1
28 0024506 Presser Foot Stitch Tongue m 1
29 004138 Screw(1/8-44 x 5) IExy 1
30 2108016 Stitch Plate, Complete Set #HR (18) 1
31 2108017 Stitch Plate iR 1
32 2108015 Stitch Plate Tongue #HRIT 1
33 004204 Screw(3/32-100 x 2.2) kExry 1
34 0024503 Stitch Plate Tongue Stop HIRMA kv 1
35 001228 Screw(3/32-56 X 3.2) =87 1
36 000933 Rubber Cushion(Medium) 18 X Ex (eh) 1
37 300040 Washer Ty 1
38 2109018 Main Feed Dog(with Rubber Face) ) (JLaxY) 1
39 2109017 Differential Feed Dog(with Rubber Face) #i& ) (T LaXY) 1
40 000932 Rubber Cushion(Large) B AEE(K) 1
4] 2100177 Lower Knife Holder TAZXE 1
42 2100346 Upper Knife Holder EXZRILY 1
43 0023580 Upper Knife ' EXX 1
44 2150334 Cloth Plate Latch Spacer L /IA—AR—Y 1

AZ8000SD-8
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AZ8016SD-61 EXCLUSIVE PARTS
L

Y 7ETFILERTRR

18

Ref.No Parts No. Description m B Amt. Req
1 2157187 Presser Foot, Complete Set(02, 03) I () 1
2 2157000 Presser Foot Hinge Hreyy 1
3 110004 Screw(M3.5-0.6 x 8) ji= S 1
4 2157040 Presser Foot Half-stay FEEHR 1
5 110050 Screw(M35-0.6 X 4.5) Exy 1
6 2107291 Presser Foot(Lower) HI(T) 1
7 0034535 Thread Chain Guide EERACR 1
8 004237 Screw(3/32-56 x 2.6) Exy 1
9 2157188 Presser Foot Stitch Tongue M 1

10 2107640 Finger Guard 74V HA—R 1
11 005036 Screw(1/8-44 X 5.6) xRy 1
12-1 2108116 Stitch Plate, Complete Set(02) #HR (1E) 1
12-2 2158002 Stitch Plate, Complete Set(0O3) R () 1
13 2108114 Stitch Plate iR 1
14-1 2108115 Stitch Plate Tongue(O2) iR 1
14-2 2158030 Stitch Plate Tongue(O3) AR 1
15 004182 Screw(3/32-56 X 2.5) xR 1
16 2109007 Differential Feed Dog Eipe) 1
17 0060297 Pin Eyv 1
18 180002 Screw(M3-0.5 x 4) Ry 2

AZB8000SD-8
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AZ8020SD-X4-8, X5-8 EXCLUSIVE PARTS
e

Y7ETINERESR

19

RefNo Parts No. Description m B Amt. Req
1-1 2157054 Presser Foot, C. Set(X4) HI(H8) 1
1-2 2157055 Presser Foot, C. Set(X5) T (f8) 1
2 2157000 Presser Foot Hinge Hrevy 1
3 110004 Screw(M3.5-06 X 8) kY 1
4 2157020 Presser Foot(Lower) HI(T) 1
5-1 2157208 Presser Foot Stitch Tongue(X4) m 1
5-2 2157209 Presser Foot Stitch Tongue(X5) JIL 1
6 2107643 Finger Guard T4 VHA-R 1
7 000444 Washer AR 4 1
8 005036 Screw(1/8-44 X 56) =7 1
9 0034535 Thread Chain Guide ZERAMR 1

10 004237 Screw(3/32-56 X 2.6) kxR 1
11 2157040 Presser Foot Half-stay FEER 1
12 110050 Screw(M3.5-06 x 4.5) Ih$7) 1
13 2159105 Needle Clamp(X) #EX 1
14-1 2158069 Stitch Plate(X4) £k 1
14-2 2108014 Stitch Plate(X5) ik 1

AZ8000SD-8
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AZ8025SD-8 EXCLUSIVE PARTS

Y7 EFIEREMm

20

Ref.No Parts No. Description m % Amt. Req
1 0024130 Tape Guide(Upper) F—7H1 R(L) 1
2 110012 Screw(M4-0.7 X 5) xRy 2
3-1 2157118 Presser Foot, C. Set(Y5) . HIHE) 1
3-2 2157119 Presser Foot, C. Set(Y6) T (8) 1
4 2157000 Presser Foot Hinge Breyy 1
5 110004 Screw(M3.5-0.6 x 8) =% 1
6 2107631 Presser Foot(Lower) BI(T) 1
7-1 2107650 Presser Foot Stitch Tongue(Y5) m 1
7-2 2107651 Presser Foot Stitch Tongue(Y6) IS 1
8 2107643 Finger Guard ZaVHA—R 1
9 000444 Washer WAV 1

10 005036 Screw(1/8-44 X 5.6) xRy 1
11 2107670 Presser Foot Tape Guide WIF—7HAR 1
12 001230 Screw(3/32-56 X 3.8) xry 1
13 0034535 Thread Chain Guide ERHAIR 1
14 004237 Screw(3/32-56 X 2.6) xRy 1
15 2157040 Presser Foot Half-stay ¥EER 1
16 110050 Screw(M3.5-0.6 X 4.5) kry 1
17 2157116 Presser Foot, C. Set(X4) HI(18) 1
18 2107652 Presser Foot Stitch Tongue(X4) m 1
19 2159105 Needle Clamp(X) g1k X 1
20 2158069 Stitch Plate(X4) iR 1
21 000538 Washer Ty 2
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AZ8120SD-8, 8125SD-8

X5-8 only

.

AZ8000SD-8



AZ8120SD-8, 8125SD-8 EXCLUSIVE PARTS y7EF L EABE 2]
e

RefNo Parts No. Description m A Amt. Req
1 2100134 Needle Bar Driving Lever $HEo S Ul 1
2 2150255 Crankshaft vV Y I 1
3 2150418 Needle Thread Pull-off gy 1
4
5 2121234 Upper Knife Holder(Flat Type) EX RIS () 1
6 2150256 Upper Knife(Flat Type) EFAR(FE) 1
7 0030255 Tension Spring(Needle) HFF/ICREHR) 1
8 2150259 Eye Guard Spacer TAH—RIAR—Y 1
9 100001 Nut Fvh 1

10 2100160 Upper Knife Driving Connecting Rod EXXOv K 1
11 2101416 Upper Looper Driving Lever EIb—sXEhfE 1
12 2107418 Driving Shaft Thrust Ring AZZANYVYT 1
13 2100215 Looper Driving Lever Connecting Rod JL—/XO v K 1
14-1 2158045 Stitch Plate(Y5) #HiR 1
14-2 2158046 Stitch Plate(Y6) iR 1
14-3 2158047 Stitch Plate(Y8) iR 1
14-4 2108014 Stitch Plate(X5) #HiR 1
15 2159323 Upper Looper L= 1
16 2150258 Lower Looper Driving Lever TIL—) e 1
17 2100218 Driving Shaft Thrust Ring AZANYYYT 1
18-1 2157058 Presser Foot, C. Set(Y5, Y6) I (f8) 1
18-2 2157081 Presser Foot, C. Set(Y8) FHI(H) 1
18-3 2157055 Presser Foot, C. Set(X5) I (#8) 1
19 2157000 Presser Foot Hinge Hreyy 1
20 110004 Screw(M3.5-0.6 x 8) =7 1
21 2157040 Presser Foot Half-stay FEER 1
22 110050 Screw(M3.5-06 x 4.5) xy 1
23 2157020 Presser Foot (Lower) HI(T) 1
24 0034535 Thread Chain Guide ERACR 1
25 004237 Screw(3/32-56 X 2.6) kxy 1
26-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) n 1
26-2 2157212 Presser Foot Stitch Tongue(Y8) M 1
26-3 2157209 Presser Foot Stitch Tongue(X5) J1Ae 1
27 2107670 Finger Guard TV HA—R 1
28 000444 Washer A 1
29 005036 Screw(1/8-44 X 5.6) Exy 1
30 2157119 Presser Foot, C. Set(Y5, Y6) R (4E) 1
31 2107631 Presser Foot (Lower) BI(M 1
32 2107651 Presser Foot Stitch Tongue(Y5, Y6) i 1
33 2107670 Presser Foot Tape Guide BL>—7HA/04R 1
34 001230 Screw(3/32-56 X 3.8) =) 1
35 0024130 Tape Guide(Upper) F—771 R(E) 1
36 110012 Screw(M4-0.7 X 5) = 2
37 000538 Washer WA 2
38 2158035 Adjustable Stitch Tongue ®BEzln 1
39 110064 Screw(M4-0.7 X 8) kxy 2
40 2150478 Looper Crank Cover W—IRO S0 F3I8— 1
41-1 2109009 Differential Feed Dog(Y5, Y6, Y7, Y8) EIZxY 1
41-2 2109005 Differential Feed Dog(X5) BEY 1
42 000779 Standard Pin HEEY 1

1

43 2159105 Needle Clamp(X) #rik X
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K2 DEVICE(1)

1

AZ8000SD-8



K2 DEVICE(1) K2 8 (1) 22
[ |

RefNo Parts No. Description m A Amt. Req
1 2159901 K2 Device, Complete Set K2Z:E (18) 1
2 2111050 Suction Pipe, Complete Set MIAE (#H) 1
3 2111051 Suction Pipe BoAE AR 1
4 310017 Oil Wick S 1
5 000755 Qil Wick Pin XY 1
6 2111063 Suction Pipe Cover A E H/)— 1
7 004237 Screw(3/32-56 x 2.6) xRy 1
8 004404 Screw(3/32-56 x 5.1) Ry 2
9 2111055 Upper Trimming Knife £XH 1

10 004131 Screw(1/8-44 X 6) Ry 1
11 004139 Screw(3/32-56 x 3) ji= S 2
12 2111059 Lower Trimming Knife Holder Pin - THX&EFEY 1
13 2111056 Lower Trimming Knife TH 1
14 004236 Screw(3/32-56 X 4.2) kxy 1
15 2111057 Lower Trimming Knife Driving Plate ~ TXSREMR 1
16 2111062 Spring Sleeve THIRERRY -7 1
17 2111061 Lower Trimming Knife Pushing Spring THE&/\K 1
18 2111066 Spring Protect Washer TRIRETy v 1
19 2111060 Washer AR 1
20 2111067 Air Shield Rubber BRRERGLE T A 1
21 001202 Screw(9/64-44 X 6.6) xRy 2
22 2111058 Lower Trimming Knife Guide Support THAA - REfIE 1
23 110006 Screw(M3.5-0.6 X 10) xRy ]
24 2101011 Lower Trimming Knife Guide TRAAAR 1
25 270001 Screw(1/8-44 x 3) kxy 1
26 0021451 Suction Power Control, C. Set &5 AAEE HE) 1
27 0021457 Suction Power Control Tube(Inner) &3 HREE 1
28 0021456 Suction Power Control Tube &E|HARE 1
29 001892 - Screw(1/8-44 x 2.9) xRy 1
30 0021450 Nylon Hose W3lFa—7 1
31 2101059 Cloth Plate Spacer JOXTL—RAR—Y 1
32 110042 Screw(M3.5-0.6 x 4) bRy 2
33 2151000 Suction Pipe Support EABRM & 1

1

34 004197 Screw(1/8-44 X 2) xRy
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K2 DEVICE(2)

AZ8000SD-04-8/K2

AZ8003SD-04-8/K2

10

AZ8003SD-04-8/B3/K2

AZ8020SD-Y5-8/K2, Y6-8/K2
X4-8/K2, X56-8/K2

AZ8025SD-Y5-8/K2, Y6-8/K2

21-1
21-2

AZ8000SD-8



K2 DEVICE(2)
S

K2 & & (2)

23

Ref.No Parts No. Description m A Amt. Req
1 2157086 Presser Foot, C. Set(04) H I (48) 1
2 2157000 Presser Foot Hinge Hreyy 1
3 110004 Screw(M3.5-0.6 x 8) Xy 1
4 2157040 Presser Foot Half-stay FHEEH 1
5 110050 Screw(M3.5-0.6 X 4.5) =37 1
6 2107030 Presser Foot (Lower) HI(T) 1
7 2107004 Presser Foot Stitch Tongue(04) M 1
8 2107640 Finger Guard T4V HA-R 1
9 005036 Screw(1/8-44 x 5.6) xRy 1

10 2157062 Presser Foot, C. Set(04) R () 1
11 2157020 Presser Foot (Lower) HIT(T) 1
12 2157200 Presser Foot Stitch Tongue(O4) M 1
13 2107643 Finger Guard JavHA-R 1
14 000444 Washer Ty 1
15 2107219 Thread Chain Guide ERHAAR 1
16 004237 Screw(3/32-56 X 2.6) xRy 1
17 2157072 Presser Foot, C. Set(04) HI(E) 1
18 2157204 Presser Foot Stitch Tongue(O4) N 1
19-1 2157102 Presser Foot, C. Set{Y5) T (fE) 1
19-2 2157103 Presser Foot, C. Set(Y6) BT (HA) 1
19-3 2157100 Presser Foot, C. Set(X4) T (f8) 1
19-4 2157101 Presser Foot, C. Set(X5) HI () 1
20-1 2157205 Presser Foot Stitch Tongue(Y5) m 1
20-2 2157206 Presser Foot Stitch Tongue(Y6) m 1
20-3 2157208 Presser Foot Stitch Tongue (X4) M 1
20-4 2157209 Presser Foot Stitch Tongue(X5) m 1
21-1 2157121 Presser Foot, C. Set(Y5) I () 1
21-2 2157122 Presser Foot, C. Set(Y6) #HI(f8) 1
22 2107631 Presser Foot(Lower) HI(T) 1
23-1 2107650 Presser Foot Stitch Tongue(Y5) m 1
23-2 2107651 Presser Foot Stitch Tongue(Y6) m 1
24 2107670 Presser Foot Tape Guide BIr7—7HAR 1
25 001230 Screw(3/32-56 X 3.8) Exy 1
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K2 DEVICE(2)

AZ8120SD-Y5-8/K2, Y6-8/K2, Y8-8/K2
X5-8/K2

AZ8125SD-Y5-8/K2, Y6-8/K2

AZ8000SD-8




K2 DEVICE(2)
o

K2 &iE(2)

24

RefNo Parts No. Description m A Amt. Req
1-1 2157103 Presser Foot, C. Set(Y5, Y6) BRI 1
1-2 2157083 Presser Foot, C. Set(Y8) I (4H) 1
1-3 2157101 Presser Foot, C. Set(X5) BT () 1
2 2157000 Presser Foot Hinge el A 1
3 110004 Screw(M3.5-0.6 X 8) xRy 1
4 2157040 Presser Foot Half-stay FEER 1
5 110050 Screw(M3.5-0.6 X 4.5) Exy 1
6 2157020 Presser Foot (Lower) HIT(T) 1
7-1 2157206 Presser Foot Stitch Tongue(Y5, Y6) M 1
7-2 2157212 Presser Foot Stitch Tongue(Y8) mn 1
7-3 2157209 Presser Foot Stitch Tongue(X5) N 1
8 2107643 Finger Guard ZaAvHA—R 1
9 000444 Washer Ty 1

10 005036 Screw(1/8-44 x 5.6) Exy 1
11 2107219 Thread Chain Guide ERACR 1
12 004237 Screw(3/32-56 X 2.6) ERY 1
13 2157122 Presser Foot, C. Set(Y5, Y6) I () 1
14 2107631 Presser Foot(Lower) HI(T) 1
15 2107651 Presser Foot Stitch Tongue(Y6) M 1
16 2107670 Presser Foot Tape Guide BIF—THAR 1
17 001230 Screw(3/32-56 X 3.8) kExy 1
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C DEVICE
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-

AZ8000SD-8



C DEVICE CHE 25
|
RefNo Parts No. Description m A Amt. Req
1 2109932 C Device, Complete Set CEE (1) 1
2 1098015 Hose Band(12-20mm) R—ANRV R 3
3 1094011 Hose Nipple(PT1/8 X 8} R—RZv 7l 1
4 1097000 Regulator(AR2000-01BG) L¥al—% 1
5 009960 Screw(M5-0.8 X 16) jI= S 2
6 000669 Washer Tyy 4
7 000600 Spring Washer ARTY Ty ov 2
8 000008 Nut Fvhk 2
9 1097001 Regulator Support L% 1 L — Bk 1
10 006905 Wood Screw(¢ 5.1 x 20) KRRy 2
11 0010263 Connector(EC6-PT1/8) aAxRV% 1
12 1096000 Air Hose(4 x 6 X 2000mm) I7HR—X 1
13 1298000 Air Valve, Complete Set I7/NLT () 1
14 0033938 Collar(64 x 13 x 9mm) I7/INIVTHEBINR TS — 1
15 005040 Screw(11/64-40 x 85) ExY 5
16 0033937 Return Spring I 7L THEBNX 1
17 0033936 Air Valve Holder IFNILTEREE 1
18 0033935 Air Valve Stop IFZINILT AR 1
19 000334 Nut Fv bk 1
20 005505 Adjusting Screw(11/64-40 X 16) HERY 1
21 1090133 TAC Valve, C. Set TAC /LT (#8) 1
22 0010052 TAC Valve TAC/NILT 1
23 000623 Gasket AQE 2
24 0010112 Joint(l-4) B®FE 2
25 0010290 Connector(EFC6-PT1/8) e 1
26 0010310 Venturi Tube RyFarYUE 1
27
28 1086004 Air Hose(12 x 18 x 1500mm) IFPR—X 1
29 1086005 Airl Hose{12 X 18 x 500mm) IFR—X 1
30 0011987 UL Clamp UL >>v=> 3
31 009814 Wood Screw(¢ 3.1 X 20) AR 3
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B3 DEVICE

AZ8003SD-8/B3

AZB8000SD-8



B3 DEVICE B3 &8 26
|
RefNo Parts No. Description m & Amt. Req
1 2109907 B3 Device, C. Set B3 && (1) 1
2 2101133 Back Tack Cutting Unit RV EB (R 1
3 2101134 Thread Chain Cutting Knife Holder HESE 1
4 0023184 Thread Chain Cutting Knife XA 1
5 0023169 Thread Chain Cutting Knife Holder Spacer HEUd& X R—4 1
6 003637 Screw(1/8-44 X 25) Exy 2
7 004205 Screw(11/64-40 x 18) ji=$7 1
8 0024308 Thread Chain Holder IRHT 1
O-1 0023182 Thread Chain Holder Spring(Standard) ZZER# T/ V% (BH) 1
9-2 0033711 Thread Chain Holder Spring(with Stronger Pressure) Z2ER# T/ VR (VR EEWY) 1
10 000361 Adjusting Nut FEERMIT/NRAGHF v b 2
11 000535 Washer Ty 1
12 110044 Screw(M3-0.6 X 14) xRy 1
13 2101050 Cloth Plate JAORXT7L—k 1
14 0036905 Synchronizer Positioning Pin RyrarEy 1
15 110009 Screw(M4-0.7 x 8) Exy 1
16 0081848 Synchronizer Cushion R¥varEryivay 1
17 2157070 Presser Foot, C. Set(04) I (1H) 1
18 2157000 Presser Foot Hinge Breyy 1
19 110004 Screw(M4-0.7 x 8) =8 1
20 2157020 Presser Foot(Lower) BI(T) 1
21 2157204 Presser Foot Stitch Tongue(O4) i 1
22 2107643 Finger Guard T4V HA—R 1
23 000444 Washer Ty 1
24 005036 Screw(1/8-44 X 5.6) IExy 1
25 0034535 Thread Chain Guide EEAHAR 1
26 004237 Screw(3/32-56 X 1.7) kExy 1
27 2157040 Presser Foot Half-stay FEER 1
28 110050 Screw(M3.5-0.6 X 4.5) xRy 1
29 2158042 Stitch Plate(O4) iR 1
30 2109010 Differential Feed Dog A Y 1
31 2109011 Main Feed Dog #ixl 1
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CH20 DEVICE(1)

AZ8000SD-8



CH20 DEVICE(1) for AZ8000SD-8
L

CH20 % & (1)

27

RefNo Parts No. Description m B Amt. Req
1 0023714 Device Supporting Plate REEIRR 1
2 009150 Screw(11/64-40 x 11) I ]
3 0023726 Device Holder Base EENGA 1
4 0023750 Device Holder Base Fixing Spring Plate B &EE/NK 1
5 0023763 Supplementary Fixing Spring Plate #Bh/R 1
6 004353 Screw(9/64-40 X 7) Exy 4
7 0023715 Solenoid Holder Fixing Spring Plate VL ./ REfGEEE/NX 1
8 0023769 Fixing Spring EFERBEIE /R 1
9 000533 Washer Ty 1

10 001175 Screw(9/64-40 X 8) xRy 1
11 005589 Screw(1/4-40 X 14.5) xy 1
12 000621 Conical Spring Washer mXxTy 2w 2
13 0023725 Solenoid Holder V0L /4 RRSE 1
14 000613 Washer ARS ¢ 1
15 000306 Nut Tk 1
16 001333 Stop Screw(3/32-56 X 3.9) Ay IRy 1
17 0026470 Rotary Solenoid Cover O—%UvL./A4 KH/)R— 1
18 005000 Screw(9/64-40 X 5.7) xRy 2
19 0011190 Rotary Solenoid(Large) O—%UvL /A1 R(K) 1
20 005550 Screw(11/64-40 X 13.5) IS 1
21 0036111 Hemming Guide Interlocking Lever EREE L /— 1
22 0036132 Retaining Ring Abhy Uy 1
23 0094491 Cord Clamp(¢ 3.4-2N}) d—~ROSV7 1
24 0023711 Guide Pin 1 REY 1
25 004358 Screw(9/64-40 X 5.6) xRy 4
26 005585 Adjusting Screw(11/64-40 x 10) HEIRY 1
27 001049 Sticker R —2 1
28 0023723 Guide Collar HA1RAZ— 1
29 003638 Screw(11/64-40 X 4) 8% 1
30 0023717 Solenoid Holder Cover VI /AREEER/I— 1
31 000322 Lock Nut OvoFyhk 3
32 001326 Positioning Screw(29/64-40 X 7.5) fIERARY 1
33 0063612 Cord Clamp(¢ 6.8-4N}) aA—KRoO327 2
34 0023722 Solenoid Supporting Plate VL /A REHR 1
35 004406 Screw(11/64-40 X 8) IS 2
36 0011191 Rotary Solenoid(Small) O—7UvyL /A4 RN 1
37 007606 Adjusting Screw(9/64-40 X 20) BERY 2
38 000014 Washer AR 2
39 000002 Spring Washer ATV T Ty oy 2
40 000012 Nut(M3) +Fvhk 2

Ref. No 41 to 58

See the following page.
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CH20 DEVICE(1)

AZ8000SD-8



CH20 DEVICE(1) for AZ8000SD-8
RS e

CH20 & (1)

27

RefNo Parts No. Description m A Amt. Req
41 0023718 Edge Guide Interlocking Lever X714 RERL/IN— 1
42 005038 Screw(11/64-40 X 8) IERY 1
43 0023712 Edge Guide Interlocking Plate AT4 REFREER 1
44 005588 Screw(11/64-40 x 2.1) Exy 1
45 0023713 Edge Guide Holding Shaft RS 1
46 0023700 Hemming Guide Interlocking Shaft B 1
47 009931 Screw(11/64-40 x 26) xRy 2
48 000550 Fiber Cushion BFiR D 7 X 4
49 0023779 Cushion(Vinyl) Vv /ARy 2
50 000010 Conical Spring Washer MNxTy >y 4
51 0020538 Rubber Cushion BRI L 2
52 000334 Nut Fvhk 2
53 110065 Screw(M4-0.7 X 12) +xry 3
54 280000 Screwed Pin(11/64-40 x 12) Eyxy 1
55 2110327 Adjusting Lever BT ZAS 1
56 160001 Screw(M4-0.7 X 4) xRy 2
57 2101038 Adjusting Screw Guide REIRIHIR 1
58 0060248 Cord Clamp(¢® 5.3-3N) dA—ko327 1
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CH20 DEVICE(2)

AZ80005D-8



CH20 DEVICE(2) for AZ8000SD-8
Y

CH20 %(iE&(2)

28

Ref.No Parts No. Description m B Amt. Req
1-1 2101391 Blind-Hemming Guide, C.Set(for 26mm)  E# (#H) 1
1-2 0023740 Blind-Hemming Guide, C. Set(for 35mm) (Extra) &5 (1) (B Em) 1
2-1 2101390 Blind-Hemming Guide EH 1
2-2 0023739 Blind-Hemming Guide(Extra) EREEER) 1
3-1 2101393 Hemming Positioner ‘wslERER 1
3-2 0023741 Hemming Positioner(Extra) BEERE A (FhEm) 1
4 004236 Screw(3/32-56 x 4.2) Y 1
5 005036 Screw(1/8-44 X 5.6) ExRY 2
6 0023744 Hemming Guide Bracket, C. Set ERRBEIA () 1
7 000335 Lock Nut AvorFvhk 1
8 006820 Adjusting Screw(9/64-40 x 12.3) ey 1
9 0036161 Anti-shock Rubber EREFEIL 1

10 001202 Screw(9/64-40 X 6.6) IExRY 1
11 003637 Screw(1/8-44 x 2.5) IExy 3
12 1200460 Side Seam Detector Unit R—ILICHE) 1
13

14 005588 Screw(11/64-40 x 2.1) Y 1
15 2151198 Blind-Hemming Edge Guide, C. Set ERE (H) 1
16 0023724 Blind-Hemming Edge Guide ERE 1
17 0023707 Slide Edge Guide A4 RER 1
18 0023705 Slide Edge Guide Holder 274 RERZT 1
19 007609 Screw(9/64-40 X 9) IERY 2
20 0023708 Sensor BRAF 1
21 0023737 Slide Edge Guide Pressing Spring 274 RERRYVIFR 1
22 005000 Screw(9/64-40 x 5.7) jI=) 1
23 2151205 Collar h>— 1
24 110119 Screw{M3-05 % 2.6) = 2
25 0023710 Sensor Spring BAITFRYINX 1
26 2151195 Magnet Unit TR (1) 1
27 001613 Screw(3/32-56 X 4.5) Exy 2
28 2151197 IC Positioner, Complete Set [CEREIS (#R) 1
29 2151196 IC Positioner IC SRt & 1
30 005591 Adjusting Screw(1/8-44 X 6.2) EEE0ES 1
31

32 0023703 Raterally Sliding Plate EGXZ4 Rk 1
33 004440 Screw(11/64-40 x 8.3) ERY 2
34 0023767 HemmingPositioner (forLightMaterials)  #&3|1&FA&H (BHFA) 1
35 0023768 Spacer(for Light Materials) EHAR—Y(EYR) 1

AZ8000SD-8



29

CH20 DEVICE(3)

AZ8000SD-8



CH20 DEVICE(3) for AZ8000SD-8
C

CH20 % & (3)

29

Ref.No Parts No. Description m % Amt. Req
1 1200006 Presser Foot Switch Unit BILZA v F(HE) 1
2 110013 Screw(M4-0.7 X 8) Fxy 3
3 0023734 Magnet for Presser Foot Switch NTxRv b 1
4 004353 Screw(9/64-40 X 7) xRy 2
5 0023720 Switch Plate Spacer AA Y FRAR—Y 1
6 2121021 Switch Plate 21w FiR 1
7 005587 Screw(9/64-40 x 8.6) = 1
8 005512 Guide Screw(11/64-40 x 3) HA Ry 1
9 2151011 Presser Foot Lifter Lever BB LN~ 1

10 2150462 Oil Cooling Fan Magnet Unit T7rvI Ty M) 1
11 1200095 Rotation Detector Unit R—JLIC(HE) 1
12 2101124 Cord Bushing A—R7yva 1
13-1 0011943 Power Cord(for 100 Voltage) BRI— K100V A) 1
13-2 0011944 Power Cord(for 200 Voltage) ERI— K200V A) 1
13-3 0011945 Power Cord{for 220 Voltage) EIRI— K220V A) 1
13-4 0011946 Power Cord(for 380 Voltage) ERI— K (380VH) 1
14 0011709 Control Box Stay IRy 7 R AT o 4
15 006905 Wood Screw(¢ 5.1 x 20) AR 10
16 0011180 Control Box, Complete Set HlHEE (1H) 1
17 0011182 Control Board CH &R 1
18 0011974 Voltage Regulator EBEIC 1
19 0011183 Power Board CHEIRER 1
20 0011192 Knee Switch, Complete Set R A v F(f8) 1
21 0092232 Knee Switch Holder BEX Ay FEHR 1
22 0011189 Knee Switch Ry F 1
23 300031 Washer WA 4
24 300033 Spring Washer ATV T T v 2
25 100038 Wing Nut FaourFvh 2
26 0035722 Cord Bushing dA—RKR7y¥a 1
27 2151253 Tension Disc Eyelet Support FOBEE R 1
28 110106 Screw(M4-0.7 X 8) xRy 2
29 004265 Tension Post(Short) RFTFEGEE) 2
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MT22 DEVICE(1)
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MT22 DEVICE(1)

MT22 %&i&(1)

30

RefNo Parts No. Description m 4 Amt. Req
1 2151147 Solenoid Cover vy /A RKRANR— 1
2 006233 Screw(M3-0.5 x b) TRy 2
3 1062039 Solenoid yL /AR 1
4 000206 Nut Fv bk 2
5 2151143 Solenoid Holder VL /A4 REftE 1
6 009976 Screw(M6-1 X 15) xRy 2
7 340003 Pin INREEY 1
8 2151146 Drive Gear wE¥v 1
9 009749 Screw(M4-0.7 X 16) ji= 87 1

10 000339 Nut +Fvhk 1
11 006638 Screw(5/32-40 x 9.5) Ry 1
12 2151144 Solenoid Spring VL /A RIREK 1
13 2151145 Trimming Device C. Set AZEE () 1
14 2151044 Driven Gear fExv 1
15 160001 Screw(M4-0.7 x 10) Exy 2
16 2151161 Upper Knife Holder EARE 1
17 110039 Screw(M35-06 X 10) = 1
18 300050 Spring Washer ATV T Ty oy 1
19 000532 Washer A 1
20 0068202 Upper Knife Rubber Cushion XXy aY 1
21 0023370 Lower Knife TAR 1
22 0023399 Lower Knife Fabric Guide TARBEA 1
23 001230 Screw(3/32-56 x 3.8) Exy 2
24 2151150 Fabric Guide(Finger guard) wWhHAR 1
25 004404 Screw(3/32-66 X 5.1) Exy 1
26 2151141 Upper Knife EXX 1
27 0023368 Collar(6 x 9 X 5mm) h5— 1
28 003637 Screw(1/8-44 X 2.5) ji=$7) 1
29 0023369 Upper Knife Spring EAXARNR 1
30 2151149 Upper Knife Holder Fixing Block EXAXEEE 1
31 004358 Screw(9/64-40 x 5.6) jl=S7 2
32 2151001 Trimming Device Support A ZZEBISR 1
33 009748 Screw(M4-0.7 X 12) Ry 1
34 000644 Spring Washer ATV TTw v 1
35 000665 Washer Ty 1
36 009976 Screw(M6-1 X 15) =8 1
37 000661 Spring Washer ATV T Ty v 1
38 000425 Washer AR o 1
39 2101122 Cloth Plate Spacer JAXT7L—hkANR—Y 1
40 110042 Screw(M3.5-0.6 X 4) by 2
4] 001123 Washer Ty 2
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MT22 DEVICE(2)
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MT22 DEVICE(2)

MT22 ZE(2)

31

C

Ref.No Parts No. Description @ A Amt. Req
1 1200359 Manual Switch, C. Set A4y F(#) 1
2 2151121 Switch Support 24 v FIRAR 1
3 180025 Screw(M4-0.7 X 4.5) Exy 1
4 110106 Screw(M4-0.7 X 8) Ery 2
5 1200336 Switch AAYF 1
6 2151120 Switch Cover AAYFHIN— 1
7 009993 Screw(M3-0.6 X 16) Ji =37 1
8 0035722 Cord Bushing d—KRJwra 1
9 009995 Screw(M3-0.6 x 5) kxry 1

10 0035719 Manual Switch Plate 21w FiR 1
11 000002 Spring Washer ATV T Ty vy 1
12 000488 Nut Fvhk 1
13 0094491 Cord Clamp(3.4-2N} dA—-ko5v7 2
14 110012 Screw(M4-0.7 X 5) Exy 2
15 0011954 Control Box, C. Set HlIfHE=E (1R) 1
16 0011709 Control Stay Ry 9 R TFA 2
17 006905 Wood Screw(® 5.1 X 5) xRy 6
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SC10 DEVICE




SC10 DEVICE SCIO%E 32
[T

RefNo Parts No. Description m 4 Amt. Req
1 2151067 Lint Removal Pipe SERCIT 1
2 2151066 Pipe Clamp A TEENR B 2
3 110094 Screw(M4-0.7 X 6) =% 2
4 2151059 Blowing Hole Screen WAEHOR 1
5 2151057 Wind Guide Plate(Front) JEZE IR (HlT) 1
6 110001 Screw(M4-0.7 X 5.4) jl= 2
7 2151058 Air Deflector ERER 1
8 2151050 SC10 Device, C. Set SC10ZEE (#H) 1

AZ8000SD-8
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EXTRA PARTS(1)

Feed Dog plated with Rubber 5 /8 —3XU

AZ800SD-8

AzZ8003SD-8, 8020SD-8

AZ8000SD-8

AZ8003SD-06-8,
AZ8020SD-Y6-8
reversed teeth




EXTRA PARTS(1)

iEm(1)

33

Ref.No Parts No. Description m 4 Amt. Req
1 2109070 Differential Feed Dog Bk Y 1
2 2109074 Main Feed Dog Bx) 1
3-1 2109072 Differential Feed Dog AEEY 1
3-2 2108078 Differential Feed Dog AIxY 1
4 2109076 Main Feed Dog Bl 1
5-1 2108093 Stitch Plate(03) &R 1
5-2 2108094 Stitch Plate(0O4) #Hik 1
6 2106100 Differential Feed Dog BixEY 1
7 2109013 Main Feed Dog #xy 1
8 2106101 Auxiliary Feed Dog x 1
9 2106012 Differential Feed Dog(086, Y6) BOxEY 1

10 2109349 Lower Looper(Special coating) TI—REFHEI—T 1> 7) 1
11 2151015 Cloth Plate(Right) Unit A7 L— NNE)(E) 1
12 110003 Screw(M3.5-0.6 X 6) Ry 1
13 000535 Washer Ty 1
14 0020700 Edge Guide, Complete Set YT EHRGEE) 1
15 110009 Screw(M4-0.7 x 8) TExy 1
16 0022430 Edge Guide, Complete Set BT EHR) 1
17 0022432 Edge Guide BTFER 1
18 001330 Screw(9/64-40 x 3.8) IERY 1
19 0022431 Edge Guide Swing-out Lever AAVTT I ML= 1
20 000172 Conical Spring Washer MRz Ty v 1
21 004150 Screw(11/64-40 X 5.2) xRy 1
22 000334 Nut Fvhk 1
23 0022434 Edge Guide Swing-out Lever Holder R/ Y777 kLNX—Bf§E 1
24 005506 Screw(11/64-40 x 8) =7 1
25 0022433 Edge Guide Swing-out Lever Holder Support ZEREG & 1
26 0022437 Edge Guide Swing-out Lever Stop LIR—Z X 1
27 001227 Screw(1/8-44 X 3.8) IExy 1
28 0022435 Edge Guide Positioning Pin EREEE > 1
29 0022436 Positioning Pin Holder Spring EHEEEL VHI/NX 1
30 001225 Screw(1/8-44 x 2.8) =) 1
31 110047 Screw(M4-0.7 x 10} Exy 1
32 2150157 Presser Spring(Low-pressure) TR {EE) 1

AZ8000SD-8
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EXTRA PARTS(2)

AZ8000SD-04-8
non step E&/&L

AZ8003SD-03-8
non step ER%L

AZ8003SD-04-8
non step BR4L

AZ8020SD-X4-8
non step E&%&L

AZ8020SD-X5-8
non step EX7L

AZ8020SD-Y5-8
non step ER%&L

AZ8020SD-Y6-8
non step %L

AZ8020SD-Y6-8

same arranged slots with Y5

Y5 & EL XY B3

AZ8020SD-Y6-8

without non-slipper
BYU IEHEL

AZ8000SD-8




EXTRA PARTS(2)

15EERam (2)

34

Ref.No Parts No. Description m 4 Amt. Req
1 2108100 Stitch Plate(O4) iR 1
2 2108024 Stitch Plate(O3) iR 1
3 2108010 Stitch Plate(04) i 1
4 2108022 Stitch Plate(X4) EAKd 1
5 2108023 Stitch Plate(X5) #Hik 1
6 2108020 Stitch Plate(Y5) ik 1
7 2108021 Stitch Plate(Y6) #ik 1
8 2108087 Stitch Plate(Y6) ik 1
9 2108117 Stitch Plate(Y6) ik 1

10 2157226 Presser Foot, Complete Set(Y5) PI.(18) 1
11 2157006 Presser Foot Hinge Breyy 1
12 110014 Screw(M4-0.7 x 0.8) LExy 1
13 2107037 Presser Foot{Lower)(Y5) HI(T) 1
14 2107011 Presser Foot Stitch Tongue(Y5) m 1
15 009730 Screw(1/8-44 X 5.3) kxry 1
16 0024421 Presser Foot Hinge Spring BHIbEYINRXR 1
17 005036 Screw(1/8-44 X 5.6) Exy 1
18 2157221 Presser Foot Complete Set(O4) HI(HH) 1
19 0024422 Presser Foot(Lower)(O4) HI(T) 1
20 2107008 Presser Foot Stitch Tongue(O4) JILS 1

AZ8000SD-8
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Fully-submerged Setting

12
‘j-r(_-)_‘

&1

@10 -
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MICELLANEOUS SUPPORTING BOARD
e

2T RER

35

RefNo Parts No. Description m 4 Amt. Req
1 2150736 Belt Cover NIV kA= 1
2 110015 Screw(M4-0.7 x 25) Jl=$) 2
3 2150737 Supplementary Belt Cover AU B IN— 1
4 110013 Screw(M4-0.7 x 8) IExRY 2
5 2100339 Supporting Board ZTIR 1
6 000070 Hanging Nut mYUFvhk 4
7 009861 Hanging Bolt(Semi-submerged only) B UKL b (HSEH D) 4
8 2101450 Spacer(15mm) ZRAR—Y 4
9 2101451 Spacer(5mm)(See the below) LDURAR—Y (TS H) 4

10 0020064 Supporting Board Rubber Cushion SR TIE 8
11 000162 Washer(Semi-submerged) T v (HER) 4
11 000162 Washer(Full-submerged) 7y v (EhR) 12
12 000016 Nut(Semi-submerged) F v (xR 8
12 000016 Nut(Full-submerged) v MEER) 24
13 2100375 Chute(Upper) Support 22— M EYEUTR 1
14 005624 Screw(M4-0.7 X 10) xRy 4
15 2100337 Chute(Upper) Ya—hMLt) 1
16 2100338 Chute(Lower) Ya—kMT) 1
17 009864 Hanging Bolt(Full-submerged only) BYURIL MEERDH) 4
18 009871 Bolt(Full-submerged only) NIL MEBHDH) 4
19 0020057 SupportingBoard Connector(Full-submergedonly)32 7 1k X TE (LD H) 2
20 0020045 SupportingBoardSleeve(Full-submergedonly) 327 R R Y — 7 (2D H) 2
21 2100336 Supplementary Chute Cover Y a— MEBAN— 1
22 000538 Washer AR A o 1
23 140011 Wing Bolt(M4-0.7 X 6) Faumibk 1
24 2100374 Chip Receiver(Semi-submerged only) tIBZ Y (FARXDH) 1
25 350007 Wood Screw(¢ 3.5 X 16) y = 2
26 0020078 Idler, C. Set(for Left Footing Pedal) 74 RS {#H) 1
27 0020077 Idler Support 74 RS IR i
28 009992 Screw(M4-0.7 x 10) rExy 2
29 0020076 Idler 7A4RZ 1
30 009995 Screw(M3-0.5 X 5) xRy 2
31 2150175 Timming Gauge BAZVTT—Y 1
32 000676 Spring Washer Ty 4
33 000666 Washer Ty v 8

Note : Not necessary when the thickness of Table is 45mm.
) F—7NDEIA5mmoD ¢t ¥FRE,

AZB8000SD-8
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AZ8000SD-8



THREAD STAND

RefNo Parts No. Description @ A Amt. Req
1 9620694 Thread Stand, C. Set(4 Spools Type) RiLAH#) (4E5RE) 1
2 9620631 Column Cap ASLFvv/ 1
3 9620670 Column Pipe(Upper) A5 LA (L) 1
4 9620689 Thread Guide Holder{Large) HA RIRILZ(KR) 1
5 911002 Screw(M4-0.7 x 20) I 1
6 911001 Screw(M4-0.7 X 12) hxy 3
7 910001 Nut FTv bk 4
8 9620673 Column Pipe Connector a5 LA THRF 1
9 911006 Screw(M5-0.8 X 13) Iy 2

10 910000 Nut Fvhk 6
11 9620675 Column Pipe(l.ower) AS LT F(T) 1
12 930052 Washer A 1
13 930053 Spring Washer ATV TTy Ty 1
14 910003 Nut(M16-1.5) vk 1
15 9620702 Thread Hanger(2 Spools Type) ZLw RAVHE2ARA) 4
16

17 9620700 Thread Eyelet FALw 4
18 9620688 Thread Hanger Holder AL w RAvHEF 4
19 911060 Screw(M6-1 X 15) ExY 4
20 9620691 Thread Guide Arm HARF7Z—L 1
21 9620690 Thread Guide Holder(Small) HA RIRILZ (N

22

23 9620678 Spool Cushion A=W owvray 4
24 9620679 Spool Pin A T7—ILE 4
25 9620680 Spool Mat AT=NL~¥v b 4
26 9620681 Spool Seat Disc il 4
27 930055 Spring Washer ATV T Ty 4
28 9620665 Thread Guide(5 Spools Type) ALy R R(EARLRA) 1

AZ8000SD-8
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WARNING LABEL E&HEZ XL

LABEL Parts No. Description
NL AT A
390220 |SAFETY INSTRUCTON LABEL
(AsEr=E] corr-EBIaLER
ABANGE; SRy F & iot
5at>ThBRITE ¢, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HGHVOLTAGE
turn off power NN
supply and wait BEEFENIL
more than 5 minutes
before opening.
“Be sure to connect earth line”.
390145
T—ANL
ROTATINGDIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
[EERATEERR L
EYE GUARD ; TAKE GARE NOT CAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT AINGERS
SARE “ .
CAUTION TIEETNIL
GAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
300148 | SOLENOID

B — R — O
SateE N




LIST of MAIN SPARE PARTS
(EEfHmIY R )
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AZ8000SD-8 class LIST of MAIN SPARE PARTS(XEZH& U Z k)

Main Parts|Needle Presser Presser Presser Stitch
Clamp Foot, Foot Foot Tongue
C. Set Hinge (Lower) ,
Models 1B A TR RIS HICF) HIom
AZ8000SD-04-8 2159106 2157086 2157000 2107030 2107004
04-8/K2 ” " ” 1/ ”
04-M-8 ” ” ” " ”
AZ8003SD-04-8 2159106 2157050 2157000 2157020 2157200
04-8/K2 Ul 2157062 " " "
04-8/B3 " 2157070 " " 2157204
04-8/B3/K2 ” 2157072 " " ”
AZ8016SD-02-8 2159106 2157187 2157000 2107291 2157188
02-61 " ” ” ” "
03-61 ” ” ” " ”
AZBEJZOSD—Y5—8 2159106 2157057 2157000 2157020 2157205
Y5-8/K2 " 2157102 " " "
Y6-8 " 2157058 7” " 2157206
Y6-8/K2 " 2157103 " " ”
X4-8 2159105 2157054 ” " 2157208
X4-8/K2 ” 2157100 " " "
X5-8 Ul 2157055 " " 2157209
X5-8/K2 " 2157101 ” ” "
AZ8025SD-Y5-8 2159106 2157118 2157000 2107631 2107650
Y5-8/K2 " 2157121 i " "
Y6-8 ” 2157119 " " 2107651
Y6-8/K2 " 2157122 " " "
X4-8 2159105 2157116 ” " 2107652
AZ8120SD-Y5-8 2159106 2157058 2157000 2107020 2157206
Y5-8/K2 ” 2157103 " o” ”
Y6-8 " 2157058 " " ”
Y6-8/K2 ” 2157103 " " "
Y8-8 " 2157081 ” ” 2157212
Y8-8/K2 " 2157083 " " ”
X5-8 2159105 2157055 ” " 2157209
X5-8/K2 " 2157101 ” " ”
AZ8125SD-Y5-8 2159106 2157119 2157000 2107631 2107651
Y5-8/K2 ” 2157122 ” " ”
Y68 ” 2157119 " " ”
Y6—-8/K2 ” 2157122 ” ” "
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Thread Stitch Differential Main Auxiliary Upper
Chgh\ Plate Feed Dog Feed Dog Feed Dog Looper
ek 8115 Bl 1) e INE EJL—s%
2158040 2109000 2109001 2109067 2109320
” 77 ” ” 7”
2108032 ” ” ” ”
0034535 2158041 2109005 2109006 2109067 2109320
2107219 ” ” ” ” 7 ”
0034535 2158042 2109010 2109011 ” 7
2107219 7 ” ” ” 7”
0034535 2158039 2159028 2159029 2109019 2109320
7" 2108116 2109007 2109006 2109067 2109323
” 2158002 ” ” 7 ”
0034535 2158043 2109005 2109006 2109067 2109323
2107219 ’” ” 7” ” ”
0034535 2158044 2109009 r” 7 ”
2107219 7 ” 7” ” ”
0034535 2158069 2109005 7 7” 2109320
2107219 ’” ” 7 ” 7"
0034535 2108014 ” ” ” ”
2107219 7 1 ” ” ”
0034535 2158043 2109005 2109006 2109067 2109323
2107219 ” ” ” ” 1
0034535 2158044 2109009 ” r” 7
2107219 ” ” ” ” 7”
0034535 2158069 2109005 r” r” 7
0034535 2158045 2109009 2109006 2109067 2159323
2107219 o ” ” ” ”
0034535 2158046 7 7” 77 7
2107219 ” ” ” ” ”
0034535 2158047 7 ” ” ”
2107219 ” r” ” ” ”
0034535 2108014 2109005 7 ” ’”
2107219 " ” ” ” ”
0034535 2158045 2109009 2109006 2109067 2159323
2107219 7 ” ” ” 7
0034535 2158005 2109009 ” " ”

17

144

1

144

144

144
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INDEX
AZ8000SD-8 Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weightig) Parts No. PageNo. Ref.No. Weight(g)
000002 27 39 000488 32 12 001202 22 21
000002 31 11 000526 5 23 001202 28 10
000002 32 1] 000528 11 38 001203 2 21
000009 25 8 000532 7 14 001225 14 42
000010 2 6 000532 30 19 001225 15 30
000010 27 50 000533 14 27 001225 33 30
000012 27 40 000533 15 15 001227 33 27
000014 4 42 000533 27 9 001228 17 35
000014 9 35 000535 15 49 001230 20 12
000014 27 38 000535 26 11 001230 21 34
000016 35 12 000535 33 13 001230 23 25
000016 35 12 000538 20 21 001230 24 17
000035 6 26 000538 21 37 001230 30 23
000070 35 6 000538 35 22 001326 27 32
000162 35 1] 000550 27 48 001330 15 25
000162 35 1] 000561 11 39 001330 33 18
000172 14 34 000567 6 48 001331 14 37
000172 15 22 000567 13 6 001333 27 16
000172 33 20 000600 25 7 001613 28 27
000177 4 9 000613 27 14 001892 22 29
000178 4 7 000621 27 12 0013800 6 23
000206 30 4 000623 25 23
000306 27 15 000629 9 26 003636 5 22
000322 4 26 000644 1 5 003637 1 10
000322 27 31 000644 4 25 003637 2 23
000334 14 135 000644 30 34 003637 15 44
000334 15 23 000653 4 30 003637 26 6
000334 25 19 000661 30 37 003637 28 11
000334 27 52 000665 14 9 003637 30 28
000334 33 22 000665 30 35 003638 27 29
000335 o8 7 000666 35 33 003657 9 41
000339 30 10 Oooees 11 6 |
000361 15 48 000669 25 6 004097 8 45
000361 26 10 000676 35 32 004106 14 45
000393 6 45 000688 7 27 004106 15 33
000419 13 30 000690 11 34 004131 17 26
000425 30 38 000726 1 36 004131 22 10
000444 2 9 000755 22 5 004138 17 29
000444 8 42 000779 21 42 004139 22 11
000444 16 7 000932 17 40 004150 14 33
000444 19 7 000933 17 36 004150 15 21
000444 20 9 001049 27 27 004150 33 21
000444 21 28 004182 17 15
000444 23 14 001123 1 4 004182 18 15
000444 24 9 001123 30 41 004197 22 34
000444 26 23 001175 27 10 004204 17 33
000456 13 4] 001196 14 43 004205 15 45

000488 31 12 001196 15 31 004205 26 7



INDEX

AZ8000SD-8 Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g)
004236 22 14 005587 29 7 0010052 25 22
004236 28 4 005588 27 44 0010112 25 24
004237 8 39 005588 28 14 0010263 25 11
004237 16 10 005589 27 11 0010290 25 25
004237 17 8 0056591 28 30 0010310 25 26
004237 18 8 005624 35 14
004237 19 10 0011180 29 16
004237 20 14 006035 4 24 0011182 29 17
004237 21 25 006233 30 2 0011183 29 19
004237 22 7 006444 14 48 0011189 29 22
004237 23 16 006444 15 36 0011190 27 19
004237 24 12 006638 30 11 0011191 27 36
004237 26 26 006816 1 22 0011192 29 20
004265 29 29 006820 28 8 0011709 29 14
004353 27 6 006861 13 29 0011709 31 16
004353 29 4 006905 25 10 0011709 32 16
004358 27 25 006905 29 15 0011943 29 13-1
004358 30 31 006905 31 17 0011944 29 13-2
004404 22 8 006905 32 17 0011945 29 13-3
004404 30 25 0011946 29 13-4
004406 27 35 007006 14 28 0011954 31 15
004440 28 33 007006 15 16 0011954 32 156
007606 27 37 0011974 29 18
005000 27 18 007609 28 19 0011987 25 30
005000 28 22 007619 14 46
005036 8 43 007619 15 34 0020004 1 15
005036 14 16 0020005 1T 16
005036 15 7 009150 27 2 . 0020016 2 22
005036 16 8 009624 14 31 0020045 35 20
005036 17 11 009624 15 19 0020057 35 19
005036 18 11 009730 34 15 0020064 35 10
005036 19 8 009748 30 33 0020076 35 29
005036 20 10 009749 30 9 0020077 35 27
005036 21 29 009814 25 31 0020078 35 26
005036 23 9 009861 35 7 0020118 4 6
005036 24 10 009864 35 17 0020137 1T 29
005036 26 24 009871 35 18 0020271 8 44
005036 28 5 009931 27 47 0020350 11 44
005036 34 17 009960 25 5 0020401 12 18
005038 27 42 009976 30 6 0020491 14 2-1
005040 25 15 009976 30 36 0020496 7 13
005075 1 30 009992 35 28 0020538 11T 36
005345 6 31 009993 31 7 0020538 13 44
005505 25 20 009993 32 7 0020538 27 51
005506 33 24 009995 31 9 0020700 33 14
0056512 29 8 009995 32 9
005550 27 20 009995 35 30 0021450 22 30

005585 27 26 : 0021451 22 26



INDEX

AZ8000SD-8 Page =3
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
0021456 22 28 0023711 27 24 0030255 21 7
0021457 22 27 0023712 27 43 0030748 13 27
0023713 27 45
0022156 17 27 0023714 27 1 0031111 4 8
0022215 4 49 0023715 27 7 0031831 13 9
0022430 33 16 0023717 27 30
0022431 33 19 0023718 27 41 0032604 6 34
0022432 33 17 0023720 29 b5 0032879 1 23
0022433 33 25 0023722 27 34 0032919 7 24
0022434 33 23 0023723 27 28 0032952 4 12
0022435 14 40 0023724 28 16 0032962 4 11
0022435 15 28 0023725 27 13
0022435 33 28 0023726 27 3 0033024 3 14
0022436 14 41 0023734 29 3 0033627 1T 24
0022436 15 29 0023737 28 21 0033711 15 47-2
0022436 33 29 0023739 28 2-2 0033711 26 9-2
0022437 33 26 0023740 28 1-2 0033935 25 18
0022443 14 47 0023741 28 3-2 0033936 25 17
0022443 15 35 0023744 28 6 0033937 25 16
0022444 14 49 0023750 27 4 0033938 25 14
0022444 15 37 0023763 27 5
0022445 14 32 0023767 28 34 0034293 11 49
0022445 15 20 0023768 28 35 0034535 8 38
0022446 14 36 0023769 27 8 0034535 16 9
0022446 15 24 0023779 27 49 0034535 17 7
0022447 14 38 0034535 18 7
0022447 15 26 0024083 4 4 0034535 19 9
0022448 14 39 0024084 4 3 0034535 20 13
0022448 15 27 0024095 2 25 0034535 21 24
0024130 20 1 0034535 26 25
0023169 15 43 0024130 21 35 0034867 14 25
0023169 26 5 0024156 4 14 0034867 15 13
0023182 15 47-1 0024156 14 56
0023182 26  9-1 0024157 4 5 0035719 31 10
0023184 15 42 0024157 14 55 0035719 32 10
0023184 26 4 0024308 15 46 0035722 29 26
0023368 30 27 0024308 26 8 0035722 31 8
0023369 30 29 0024421 17 25 0035722 32 8
0023370 30 21 0024421 34 16
0023399 30 22 0024422 34 19 0036111 27 21
0023473 12 26 0024446 2 20 0036132 27 22
0023580 17 43 0024503 17 34 0036161 28 9
0023700 27 46 0024505 17 24 0036905 15 b4
0023703 28 32 0024506 17 28 0036905 26 14
0023705 28 18 ‘
0023707 28 17 - 0026470 27 17 0060248 27 58
0023708 28 20 0060297 14 5]

0023710 28 25 0030255 4 13 0060297 15 57



Page No. Ref.No. Weight(g)

Parts No. PageNo. Ref.No. Weightig)

INDEX

Page =4

Parts No. PageNo. Ref.No. Weight{g)

AZ8000SD-8
Parts No.

0060297 16
0060297 17
0060297 18
0063612 27
0068202 11
0068202 30
0068517’ 3
0080503 13
0081848 15
0081848 26
0092232 29
0093303 4
0094491 27
0094491 31
0094491 32
0095027 11
100000 11
100001 1
100001 8
100001 21
100002 11
100038 29
100073 8
110001 4
110001 6
110001 7
110001 9
110002 6
110002 9
110003 2
110003 33
110004 7
110004 8
110004 12
110004 14
110004 15
110004 16
110004 17

15
17
17

33

29
20
15

26

56
16

21

37

23
13
13

8

40
13
23
9
5
25
2

22
29
21
42
36
36

110004
110004
110004
110004
110004
110004
110004
110006
110006
110009
110009
110009
110009
110009
110009
110009
110011
110012
110012
110012
110012
110012
110012
110012
110012
110013
110013
110013
110013
110013
110013
110013
110013
110014
110015
110016
110016
110017
110026
110026
110031
110033
110035
110036
110036
110038
110039
110042

18 3
19 3
20 5
21 20
23 3
24 3
26 19
6 18
22 23
4 36
6 27
9 12
10 14
15 55
26 15
33 15
6 33
2 11
3 9
7 18
8 8
20 2
21 36
31 14
32 14
1 33
2 2
3 7
4 2
4 20
6 46
29 2
35 4
34 12
35 2
1 18
11 43
11 45
4 46
12 33
1 14
11 26
7 12
4 43
10 17
14 8
30 17
22 32

110042
110044
110044
110045
110045
110046
110047
110047
110047
110048
110050
110050
110050
110050
110050

- 110050

110050
110050
110050
110050
110050
110050
110053
110054
110064
110064
110064
110064
110065
110065
110070
110071
110073
110076
110085
110106
110106
110106
110106
110119

120006
120006
120006
120006
120006
120010
120013

30
15
26
1
13
7
14
15
33
3
8
14
15
16
17
18
19
20
21
23
24
26
13
2
3
4
12
21
8
27

O 00— 00~N®

40
50
12
6
32
26
50
38
31
3
36
53
59
12
5
5
12
16
22
5
5
28
45
32
19
29
2
39
22
53
24
17
12
8
48
15
28
4
4
24

~N DN oo o O



INDEX

AZ8000SD-8 Page =5

Parts No. PageNo. RefNo. Weight(g) Parts No. PagsNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight{g)

120017 1 28 . 310090 13 42

120017 8 20 170032 2 b 310105 4 18

120027 12 12 170045 8 11 310109 5 25

120049 6 2 170060 4 34

120049 7 2 170065 8 15 320008 6 47

120049 9 2 170067 1 40 320008 13 11

120049 10 2 320009 13 5

120049 13 4 180001 8 12 320012 13 46
180002 12 23 320017 13 50

130001 9 16 180002 17 18

130002 12 15 180002 18 18 330000 3 17

130003 3 25 180003 12 28 330008 3 16

130003 12 3h 180004 10 20

130020 4 40 180014 10 18 340003 30 7
180025 31 3 340061 8 6

140000 11 17 180025 32 3

140001 11 11 180040 7 22 350007 35 25

140002 10 12

140003 6 13 190001 11 41 910000 36 10

140004 9 21 190015 2 13 910001 36 7

140011 35 23 190016 4 10 910003 36 14

140012 14 5 190088 8 1

140014 7 30 911001 36 6
210009 9 30 911002 36 5

150004 3 10 911006 36 9
270001 22 25 911060 36 19

160001 1 8

160001 5 4 280000 27 54 930052 36 12

160001 8 31 930053 36 13

160001 11 33 300000 11 4 930055 36 27

160001 12 37 300004 1 27

160001 13 3 300008 6 12 1062039 30 3

160001 27 56 300008 9 20

160001 30 15 300008 10 11 1090133 25 21

160002 6 4 300031 29 23

160002 7 4 300033 29 24 1094011 25 3

160002 9 23 300040 17 37

160003 6 8 300043 1 34 1096000 25 12

160003 7 8 300050 30 18 1096004 25 28

160003 10 8 300106 10 19 1096005 25 29

160003 12 29 .

160007 5 2 310001 6 42 1097000 25 4

160007 8 26 310005 6 40 1097001 256 9

160007 11 21 310017 22 4

160007 12 10 310065 9 28 1098015 25 2

160015 13 51 310073 13 20

160016 6 19 310089 6 16 1200006 29 1

160027 5 14 310089 9 24 1200095 29 11



INDEX

AZ8000SD-8 ' Page =g
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g) Parts No. PageNo. Ref.No. Weight{g)
1200336 31 5 2100215 10 1 2100385 14 1
1200336 32 b 2100215 21 13 2100502 6 28
1200359 31 1 2100218 21 17 2100518 8 19
1200359 32 1 2100219 10 9 2100533 6 41
1200460 28 12 2100221 9 19 2100534 2 27
2100227 9 15 2100535 6 43
1298000 25 13 2100229 4 38 2100536 6 44
2100241 11 14 2100538 2 19
2100006 1 1 2100242 11 13 2100580 8 b
2100011 1 7 2100243 11 15 2100671 11 22
2100012 1 9 2100244 11 16 2100672 11 23
2100014 1 3 2100248 11 9 2100673 11 24
2100032 13 43 2100249 11 10 2100674 11 25
2100035 3 1 2100251 11 3 2100851 9 34
2100037 3 21 2100252 11 28 2100854 9 33
2100047 3 4 2100253 11 30 2100856 2 31
2100050 14 17 2100256 11 35 2100861 3 13
2100052 14 19 2100257 11 46 2100864 1 20
2100052 15 53 2100259 11 48 2100865 12 1
2100088 9 3 2100262 11 31 2100866 12 4
2100088 10 3 2100263 11 37 2100867 12 5
2100098 5 34 2100264 11 47 2100868 12 8
2100099 8 2b 2100266 11 12 2100869 12 6
2100105 5 17 2100267. 11 32 2100870 12 7
2100117 5 19 2100269 11 27 2100872 5 15
2100134 21 1 2100271 11 42 2100873 3 23
2100136 6 11 2100272 5 29 2100874 3 24
2100137 6 7 2100275 12 21 2100875 1 26
2100138 6 14 2100276 12 22 2100895 13 40
2100144 6 3 2100277 12 19 2100896 13 39
2100145 6 32 2100278 12 20 2100899 6 b
2100152 6 39 2100279 12 27 2100900 9 1
2100160 21 10 2100280 12 16 2100902 10 6
2100161 7 7 ' 2100283 12 13 2100918 3 20
2100161 10 7 2100284 12 17 2100921 3 2
2100162 7 5 2100288 11 20 2100928 13 18
2100164 7 11 2100289 12 25 2100929 13 19
2100165 7 10 2100318 3 8 2100957 13 15
2100166 7 25 2100336 35 21 2100961 3 11
2100167 7 28 2100337 35 15
2100168 7 29 2100338 35 16 2101011 22 24
2100173 7 3 2100339 35 b 2101020 14 30
2100174 7 19 2100346 17 42 2101020 15 18
2100176 6 15 2100349 14 6 2101021 14 29
2100177 17 41 2100353 14 7 2101021 15 17
2100189 8 28 2100354 14 4 2101022 14 44
2100192 8 21 2100374 35 24 2101022 15 32
2100199 8 30 2100375 35 13 21071026 14 24



INDEX

AZ8000SD-8 Page =7
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight{g)
2101026 15 12 2107643 8 41 : 2109006 12 31
2101027 14 23 2107643 16 6 2109007 18 16
2101027 15 11 2107643 19 6 2109009 12 30-2
2101038 27 57 2107643 20 8 2109009 21 41-1
2101048 15 51 2107643 23 13 2109010 26 30
2101050 26 13 2107643 24 8 2109011 26 31
2101059 22 31 2107643 26 22 2109013 33 7
2101122 30 39 2107650 20 7-1 2109017 17 39
2101124 29 12 2107650 23 23-1 2109018 17 38
2101133 15 40 2107651 20 7-2 2109019 17 21
2101133 26 2 2107651 21 32 2109067 12 32
2101134 15 41 2107651 23 23-2 2109070 33 1
2101134 26 3 2107651 24 15 2109072 33  3-1
2101390 28 2-1 2107652 20 18 2109074 33 2
- 2101391 28 1-1 2107670 20 11 2109076 33 4
2101383 28  3-1 2107670 21 27 2109078 33 3-2
2101416 21 11 2107670 21 33 2109320 14 b4
2101418 21 12 2107670 23 24 2109320 15 60
2101435 14 3 2107670 24 16 2109320 16 14
2101450 35 8 2109320 17 16
2101451 35 9 2108010 34 3 2109323 9 29
2108014 19 14-2 2109347 10 15
2106012 33 9 2108014 21 14-4 2109349 33 10
2106100 33 © 2108015 17 32 2109907 26 1
2106101 33 8 2108016 17 30 2109911 15 39
2108017 17 31 2109932 25 1
2107004 14 14 2108020 34 6
2107004 15 b 2108021 34 7 2110026 3 ©6
2107004 23 7 2108022 34 4 2110027 3 5
2107008 34 20 2108023 34 b5 2110183 5 6
2107011 34 14 2108024 34 2 2110184 5 b
2107030 14 13 2108032 15 8 2110261 13 14
2107030 15 4 2108093 33 5-1 2110327 27 55
2107030 23 6 2108094 33 5-2
2107037 34 13 2108097 34 8 2111050 22 2
2107219 23 15 2108100 34 1 21110561 22 3
2107219 24 11 2108114 18 13 21110656 22 9
2107291 17 6 2108115 17 14 2111056 22 13
2107291 18 6 2108115 18 14-1 2111057 22 15
2107631 20 6 2108116 18 12-1 2111058 22 22
2107631 21 31 2108117 34 9 2111062 22 12
2107631 23 22 : 2111060 22 19
2107631 24 14 2109000 14 21 2111061 22 17
2107640 14 15 2109000 15 9 2111062 22 16
2107640 15 6 2109001 14 22 2111063 22 ©
2107640 17 10 2109001 15 10 2111066 22 18
2107640 18 10 2109005 12 30-1 2111067 22 20

2107640 23 8 2109005 21 41-2
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2151054 1 21 2157040 8 35 ' 2157204 26 21
2151055 2 26 2157040 14 52 2157205 8 40-1
2151056 1 32 2157040 15 58 2157205 23 20-1
2151120 31 6 2157040 16 11 2157206 8 40-2
2151120 32 6 2157040 17 4 2157206 21 26-1
2151121 31 2 2157040 18 4 2157206 23 20-2
2151121 32 2 2157040 19 11 2157206 24  7-1
2151141 30 26 2157040 20 15 2157208 19 5-1
2151143 30 5 2157040 21 21 2157208 23 20-3
2151144 30 12 2157040 23 4 2157209 19 b-2
2151145 30 13 2157040 24 4 2157209 21 26-3
2151146 30 8 2157040 26 27 2157209 23 20-4
2151147 30 1 2157050 16 1 2157209 24 7-3
2151149 30 30 2157054 19 1-1 2157212 21 26-2
2151150 30 24 2157055 19 1-2 2167212 24 7-2
2151151 30 16 2157055 21 18-3 2157221 34 18
2151195 28 26 2157057 8 32-1 2157226 34 10
2151196 28 29 2157058 8 32-2 :
2151197 28 28 2157058 21 18-1 2158002 18 12-2
2151198 28 15 2157062 23 10 2158030 18 14-2
2151205 28 23 2157070 26 17 2158035 21 38
2151253 29 27 2157072 23 17 2158038 17 13
2157081 21 18-2 : 2158039 17 12
2152027 8 10 2157083 24 1-2 21568040 14 20
2157086 14 10 2158041 16 13
2153053 9 38 2157086 15 1 2158042 26 29
2157086 23 1 2158043 6 30-1
2157000 8 33 2157100 23 19-3 2158044 6 30-2
2157000 14 11 2157101 23 194 2158045 21 14-1
2157000 15 2 2157101 24  1-3 2158046 21 14-2
2157000 16 2 2157102 23 19-1 2158047 21 14-3
2157000 17 2 2157103 23 19-2 2158069 19 14-1
2157000 18 2 2157103 24  1-1 2158069 20 20
2157000 19 2 2157116 20 17
2157000 20 4 2157118 20  3-1 2169028 17 19
2157000 21 19 2157119 20 3-2 2159029 17 20
2157000 23 2 2157119 21 30 2159105 19 13
2157000 24 2 2157121 23 21-1 2159106 20 19
2157000 26 18 2157122 23 21-2 2159105 21 43
2157002 17 23 2157122 24 13 2159106 6 21
2157006 34 11 2157185 17 22 2159206 6 35
2157020 8 37 2157187 17 1 2159207 10 16
2157020 16 4 2157187 18 1 2159323 21 15
2157020 19 4 2157188 17 9 2159901 22 1
2157020 21 23 2157188 18 9
2157020 23 11 2157200 16 b 2160051 9 7
2157020 24 6 2157200 23 12 2160122 4 1
2157020 26 20 2157204 23 18
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